
Canberra P R Mk 9 Page Gc.l 

MAIN PLANE 

PORT 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 

or 

1 2 3 4 5 6 L.M. 

EBS.00.11 WING, Port, Group (c/w Wing Tip less L - P 6cl/l 
Aileron, Flaps and Under 

-—carriage}) (Supplied to 
Pt No EB&.00.521 for spares 

purposes) (Pre Mod 5132) 
EB&.00.11x7 WING, Port, Group (c/w Wing Tip less 1 - P Gcl/2 

Aileron, Flaps and Under- 

carriage) (Supplied to Pt 
No EB8.00.521 for spares) 

(Mod 5132 Pre Mod 5000 
ALT/SB/9/001,028,029,030, 
042,051,055,056,057,058, 
060,061,066,071,079,088 and 

Mod 5310) 

EBS .00.11x27 WING, Port, Group (c/w Wing Tip less 1 - P - 

Aileron, Flaps and Under- 
carriage) {Supplied to Pt 
No EB&8.00.805 for spares 

purposes) (Mod 5000 

ALT/SB/9/001,028,029,030, 
042,051,055,056,057,058, 
060,061,066,071,079,088 and 

Mod 5310} 

Spares for: 

EB6.20.1165 ADAPTOR, drain (Mod 2587) 1 L44 ¢ 6cl1/3 
AILERON, Port, Group (See Section GA) = = ai GAL 

EB8.11.657 BRACKET, aft hinge (See Section FC) - - - ac2/1 

BREATHER, Wheelcase, Port (EB8.00.29) - = = = 

Spares for: 

EB7.50.129 CLAMP, pipe support in engine nacelle 4 - c ecé/1 

Attachment of pipe support clamp to 

nacelle 

A25/14¢ Bolt, 2BA 2 = ¢ Gcé/2 

AGS2001/C1 Nut, stiff, 2BA 2 - c 6c6/3 
SP13/c Washer, 2BA 2 - c 6cé/4 

EBS .20.1985 CLAMP, pipe support on engine 4 - S 6cé/5 

fireproof buikhead 

Attachment of pipe support clamp to 
engine fireproof bulkhead 

A25/1¢ Bolt, 2BA 3] - c Gc6/6 
A27/CP Nut, 2BA 3 = Cc Gcé6/7 

SP13/C Washer, 2BA ct - c oce/s 

SP47/C Washer, spring., 2BA 3 = & 6c6/9 

EB7.50.115 FAIRLEAD, for pipe entry through 1 Lé4 c 6c6/10 

firewall 

Attachment of fairlead to firewall 

A25/2¢ Bolt, 2BA 4 - c 6cé6/1l1 
A27/CP Nut, 2BA 4] - 6 Gcé/12 
SP47/C Washer, spring, ZBA 4 - C 6c6/13 
EB7.50.117 FAIRLEAD, for pipe through aft end of aL. L64 Cc ec6/14 

engine rib 1 

Attachment of fairlead to engine 
rib 1 

A25/1C Bolt, 2BA 4 - Le 6cé6/15 

A.L. No. 46 Jun 1989 



Page GC.2 

MAIN PLANE 

PORT 

Canberra P R Mk 9 

Part No. Description 

242 4 5 6 

No. 

off 

Material 

Class 

of 
-|Eqpt 

Specification |M.R. 
or 

L.M. 

Plate 

EBS .20.1983 

A25/3¢ 
SP13/C 
EB7.50.103 
EBS .20.1965 

EBS8.20.1967 

EBS .20.1969 

EB8.20.1971 

EBS .20.5379 

EBS.20.1993 

EB8.20.1973 

EBS.20.1975 

EBS.20.1977 

EBS.20.1979 

EBS8.20.1981 

EBS.20.1963 

EEAS66/5 
Dunlop 

DAS393/24/3 

EBG.20.351 

EBS.20.35 

FAIRLEAD, for pipe through outboard 
engine rib 

Attachment of fairlead to outboard 
engine rib 

Bolt, 2BA 
Washer, 2BA 

OUTLET, breather pipe 
PIPE, 1-1/2 in. o/d, stub pipe to 

intermediate connection on 
engine fireproof bulkhead 

PIPE, 1 1/2 in. o/d, intermediate 

connection to connection at 
outboard side of engine 

fireproof bulkhead 
PIPE, 1 1/2 in. o/fd between bottom 

outboard connection and 
pipe through rib 1A 

PIPE, 1 1/2 in. o/d through rib 1A to 

connections forward of 
recuperator mounting 
brackets 

PIPE, 1 1/2 in. ofd, from forward 
connection to connection 

forward of recuperator 
mounting bracket 

PIPE, 11/2 in. o/d, from connection 

forward of recuperator 
mounting to connection 
between recuperator 
mounting bracket 

PIPE, 11/2 in. ofd, from connection 
between recuperator 

mounting brackets to 

connection at aft end of 
rib 

PIPE, 1 1/2 in. o/d, from connection 

at aft end to rib 1 to 
connection forward of main 

spar 
PIPE, 1 1/2 in. o/d, through main 

spar 

PIPE, 1 1/2 in. o/d, from connection 

aft of main spar to 

intermediate connection 
PIPE, 1 i/2 in, o/d,; from 

intermediate connection to 
outlet breather pipe 

PIPE, stub, inboard side of engine 

fireproof bulkhead 
RING, clamping 

SLEEVE, pipe, connecting 

CABIN PRESSURISATION AND COLD AIR system 
Port Wing (EB8.75.345) 
(See Section MQ) 

CONTROLS, AILERON, Port Wing (EB8.45.11) 

(See Section CH) 

CUP, fuel drain suction (Med 2588) 

DOOR, Main Undercarriage c/w Hinges and 
Locking Mechanism, Port 
Group 

(Pre Mod 5282) 

B
R
P
e
 

bb
 

26 

12 

Be
 

LFS26 

a
q
a
a
n
a
n
n
a
 

G6C6/16 

Gc6/17 
Gc6/18 

GC6/19 
GC6/20 

Gcé/2l1 

GC6/22 

GC6/23 

GC6/24° 

ecé/25 

GC6/26 

GC6/27 

Gc6/26 

Gch /29 

@cé6/30 

G6C6/31 

GC6/32 

Gcé/33 

ec1s4 

A.L. No. 46 Jun 19289 



Canberra P R Mk 3 Page Gc.3 

MAIN PLANE 

PORT 

Class 
of 

Part No. Description No. Material Eqpt Plate 
eff | Specification |M.R. 

or 
1 2 3 4 5 6 L.M. 

EBS .20.35x9 DOOR, Main Undercarriage c/w Hinges 1 - PF GC2/2 
and Locking Mechanism, Port 

Group (Med 5282) 

Spares for: 

EAS .20.2773 BELLCRANK, plunger operating Ee DTD610 e 6c2/3 

(Mod 3470) 

Attachment of ballcrank to pedestal 

EA1.20.2935 Pin, bell crank lever fulcrum 1 DTD126 c ec2/4 

SP90/C8 Pin, split, 1/16 in. dia. 1 - c 6¢c2/5 
5P13/E Washer, 1/14 in. 1 = c GC2/6 
EA1.20.1179 COLLAR, plunger retaining a Li lad 6c2/7 

AGS899/6 COLLAR se ae c Gc2/8 
EAI1.20.1141 HINGE, aft, undercarriage door 1 DT D683 ic e6c2/9 

Attachment of aft hinge to door 

A25/4C Bolt, 2BA 5 = Lee 6c2/10 

SP15/c Washer, 2BA 5 = c 6c2/l1l1 

EBS.20.5351 HINGE, forward, undercarriage door L DTD5054 c 6C2/12 
(Pre AS4886) 

EBS8.20.5351x4 HINGE, forward, undercarriage door 1 prp5054 & 6c2/13 

(Post AS4886) 
A25/5c Bolt, 2ZBA 8 oad Cc oc2/14 

SP15/c Washer, 2BA 8 = c 6c2/15 

EA1.20.1175 HOUSING, locking pin, aft 1 | DTD6é83 (al Gc2/16 
EAL.20.1183 HOUSING, locking pin, forward 1 DTD683 ¢ 6c2/17 

Attachment of locking pin housing to 

undercarriage door 

A25/4C Bolt, 2BA 4 a c Gc2/18 

EAL.20.2363 LEVER, door lock operating i DTD683 c 6c2/19 
EA3.20.1777 LEVER, door lock operating (Pre 1 DTD683 Cc 6C2/20 

Mod 4704) 

EA3.20.3901 LEVER, door lock operating (Mod 4704) 1 $1 Lay @c2/21 

EBA3.20.3045 LINK, door check LH 1 DTD6683 ¢c GC2/22 

EA3.20.3046 LINK, door check RH 1 DTD683 c Gc2/23 
BA3.20.3049 LINK, Door Check Group a - L GC2/24 

Consisting of: 

EA3?.20.3077 BLOCK, packing ik DTD6s3 GC 6c2/25 

EA3.20.3079 BOLT, eccentric 1 $97 Cc 602/26 
A25/19¢C BOLT, 3/4 in BSF 1 _ c GC2/27 
A25/7TE BOLT, 3/4 in BSF i 7 ¢ oc2/28 

EA3.20.3071 FINGER, tappet mounting 1 L40 Cc 6c2/29 

EA3.20.3043 LINK, check 1 DTD683 ¢ 6C2/30 

EA3.20.3047 LINK, check 1 DTD683 CG 6c2/31 

}A2T/IT LOCKNUT, 3/8 in BSF 1 = c GC2/32 

A2ZT/EP NUT, 1/4 in BSF 1 = c Gc2/33 

AGS2001/C1 NUT, stiff 2BA 2 = = GC2/34 

EA3.20.3073 PIECE, distance 1 DTD683 cE 6C2/35 

EA3.20.3075 TAPPET 1 §1 c 6c2/36 

EA3.20.3081 LINK, slave 1 DTbD124 ¢ Gc2/37 

EBS.20.5353x2 LINK, side (Mod 4882) 2 BS514 c 6C2/38 

Attachment of Links and levers at 
forward hinge 

EA3.20.817 Bolt, undercarriage locking 1 598 c 6c2/39 
(Pre AS4673) 

A.L. No. 46 Jun 1989 



Page GC.4 Canberra F R Mk 9 
MAIN PLANE 

PORT 

Class 
of 

Part No. Description No. Material Eqpt Plate 
off | Specification |M.R. 

or 
3.94 5 6 L.M. 

A59/10G Bolt, 5/16 in BSF (AS4673 satisfied 1 = ¢ 6c2/40 
by STI/CAN/497A) 

OR 

A59/12G Bolt, 5/16 in BSF (AS4673 satisfied 1 = € 6c2/41 
by STI/CAN/497A) 

EA3.20.3061 Bolt, check link al s95 c GC2/42 
EA3.20.3063 Bolt, check link 1 S97 c GC2/43 
EA3.20.3093 Bolt, slave and side link attachment l. s97 ¢ oc2/44 
AGSB99 /6 Collar 2 - c 
4A27/GS Nut, slotted, 5/6 in. BSF 2) ¢C ec2/45 
AGS2001/C1 Nut, stiff, 2BA 1 > ¢ Gc2/46 
EA3.20.3087 Piece, distance 1 L56 c GC2/47 
SP4/Y¥/F12 Pin, 5/16 in. dia. 1 - = Gc2/48 
SP4/Y/F22 Pin, 5/16 in. dia 1 - Cc 6C2/49 
sp90/ces Pin, split 1/16 in. dia 3 - € 6c2/50 
SP90/E8 Pin, split 3/32 in dia 2 - c 6c2/51 
EA1.20.2367 Screw, locating, door lock operating 1 896 c G6C2/52 

lever (Pre Mod 5035) 
EA3.20.1563 Screw, locating, door lock operating 1 = c GC2/53 

lever (Mod 5035) 

EAL .20.2369 Washer, locking, door lock operating 1 Alun c 6c2/54 
EEAS28/15FR Washer, spacing, between slave and 1 L72 c ec2/55 

side links 
SP13/E Washer, 1/4 in 2 - c 
SP13/G6 Washer, 5/16 in Z - c 
SP13/G Washer, 5/16 in (AS4673) AR - c 
SP13/J Washer, 3/8 in 1 - Cc 
SP1i5/7 Washer, 3/8 in 2| = c 
SP1l6/o Washer, 3/8 in 2 = c 
SP47/G Washer, spring 5/16 in 1 - c 

SP47/G Washer, spring 5/16 in (AS 4673) i - c 
EA1.20.2933 PEDESTAL, Bellcrank Lever, Group 1 rs L GC2/56 

Spares for: 

EAL.30.2931 BUSH, bearing 1 Oilite Ee Gc2/57 

Attachment of bellcrank pedestal to 

undercarriage door 

A25/2C Bolt, 2BA 2 = c oc2/58 
EA9.20.2777 PIN, locking, undercarriage door 2 s95 c Gc2/59 

(Mod 3470) 
EA] ,.20.1159 ROD, tie, forward plunger 1 Li iat 6c2/60 

Attachment of tie rod to lock pin and 
bellcrank 

AGS899/2 Collar 2 ae c GCc2/61 
SP4/Y/B6 Pin, 3/16 in. dia 1 = c 6C2/62 
SP4/Y/B14 Pin, 3/16 in. dia 1] - c GC2/63 
SF90/c5 Pin, split, 1/16 in. dia 2 = Cc 6C2/64 
EA1.20.10849 ROD, Tie, Bellerank to Operating al = L 6c2/65 

Mechanism, Group 

Spares for: 

EAL.50.75 BEARING, spherical 2 L40 Cc GC2/66 
EAL.20.10843 HOUSING, bearing, rod end 2 S1 ie Gc2/67 

Attachment of tie rod to bellcrank 
and lock operating lever 

AGS899/2 Collar 2 - c GC2/68 
S5P4/Y/B6 Pin, 3/16 in. dia. 1 = c Gc2/69 
SP4/Y¥/B11 Pin, 3/16 in. dia. i - € 6c2/70 
SP90/Cc5 Pin, split, 1/16 in, dia. 2 ~ c 6C2/71 

A.L. No. 46 Jun 1989 



ELECTRICAL EQUIPMENT, Port Wing 
(EB8.81.1009) (See 
section DE) 

ENGINE, CONTROLS, Port Wing (EB8.47.11) 

(See section CD} 

ENGINE, COWLING, Port Wing (EB8&.50.1) 

(Sea section JA) 

ENGINE STARTING ISO-PROPYL NITRATE 

SY¥STEM, Port Wing 
(EB&.53.161) (See 
section MC) 

FIRE PROTECTION, INNER WING, Port 

(EBS8.60.3) (See section MD) 

FIRE PROTECTION, NACELLE, Port 
(EB8.60.1) (See section MD} 

FIRE PROTECTION, OUTER WING, Fort 

(EB8.60.89)}) (See 
section MD) 

Canberra P R Mk 9 Page Gc.5 
MAIN PLANE 

PORT 

Class 
of 

Part No. Description No. Material Egpt Plate 
off |Specification |[M.R. 

or 
2 3 4 5 6 Lid. 

EB&.20.4489 ROD, tie, bellcrank to aft plunger 1 - c GC2/72 
group 

Attachment of tie rod to bellcrank 
and aft lock pin 

AGS899/2 collar 2 = Cc GC2S73 
SP4/Y/B6 Pin, 3/16 in. dia. bel = fa GC2/74 
SP4/Y¥/B14 Pin, 3/16 in. dia. 1] = c GC2/75 
SP90/C5 Pin, split, 1/16 in. dia. 2:| = c GC2/76 
EA3.20.1627 SEAL, rubber (Pre Mod 5282)(Make from a EEAS 121 LM - 

Ref. 4432} 

EA3.20.5317 SEAL, 'P’ (Mod 5282)(Make from Ref. 1 EEAS 843 LM GC2/77 
6147758) 

EB8.20.4515 SEAL, rubber (Pre Mod 5282) (Make from 1 EEAS 121 LM - 
Ref. 4432) | 

EB&.20.6055 SEAL, ‘'P' (Mod 5282)(Make from Ref. 1 EEAS 843 LM qc2/78 
6147758) 

EBS.20.4517 SEAL, rubber (Pre Mod 5282)(Make from ny EEAS 121 LM - 
Ref. 4432) 

EBS.20.6057 SEAL, 'P’ (Mod 5282){Make from Ref. 1 EEAS 843 LM GC2/79 
6147758} 

EAL.20.1327 SKID, main U/C hinged operating flap 1 LFS.26 c - 

Attachment of port undercarriage door 

group to structure 

BA1L.20.1353 Bolt, door attachment, aft hinge a $96 Cc e6c2/60 
EA3.20.3085 Bolt, door attachment forward hinge 1 597 c Gc2/81 
EEAS63/E Nut, slotted 1/4 in. BSF 1 596 c G6C2/82 
A27/CS Nut, slotted, 2BA 1 = Ly Gc2/83 
BA3.20.3089 Piece, distance, forward hinge 1 DTD.683 c GC2/84 
EA3.20.3091 Piece, distance, forward hinge 1 DTD.683 Cc Gc2/85 
SP90/c8 Pin, split, 1/16 in. dia 2 - c Gc2/86 
SP13/C Washer, 2BA 1 = ed Gc2/87 
SP13,/E Washer, 1/4 in. 1 = c GCc2/88 

A.L. No. 46 Jun 1989 



Page GC.6 

MAIN PLANE 
PORT 

Canberra P R Mk 9 

Part No. Description 

2 3 4@ 5 6 

Neo. 

off 

Material 

Class 

of 
Egpt 

Specification |M.R. 

or 

L.M. 

Plate 

EA1.20,.1329 

FLAP, INBOARD, Port (See section GB) 

FLAP, OUTBOARD, Pert (See section GB) 

FUEL, SYSTEM, Port Wing (EB8.57.409) 

(See section ME) 

FUEL SYSTEM, INNER WING, Port 

(EB8.57.459) {See 
saction ME) 

GEARBOX AND GENERATOR INSTALLATION Port 

Wing (EB&8.61.51) (See 

section JD) 

HYDRAULIC EQUIPMENT, Fort Wing, 
(EBS8.73.311) (See 
section MJ) 

MECHANISM, INBOARD FLAP, Port 

(EB&.20.27) (See 
section CH) 

MECHANISM, OUTBOARD, FLAP, Port 
(EB@.20.39) (See 
section CH) 

OXYGEN SYSTEM, Port Wing (EB8.71,209) 

(See section MK) 

RADIO AND RADAR IN WING, Port 
(See section KA) 

STRUCTURE, Wing, Port Assembly (Pre Mod 
5000 ALT/SB/9/061) 
(EBS .20.1x5) 

STRUCTURE, Wing, Port Assembly (Mod 5000 
ALT/SB/9/061 Pre Mod 5000 
ALT/SB/9/029) (EB8.20.1x22) 

STRUCTURE, Wing, Port Assembly (Mod 5000 
ALT/SB/9/029 Pre Mod 5000 
ALT/SB/9/030) (EB8.20.1x24) 

STRUCTURE, Wing, Port Assembly 

(Mod 5000 ALT/SB/9/030 Fre 
Mod 5000 ALT/SB/9/028, O57, 
O58, 060, 066 and 071) 
(EB&.20.1x25) 

STRUCTURE, Wing, Port Assembly (Mod 5000 

ALT/SB/9/028, 057,058, O60, 
066 and O71) (EBS.20.1%26) 

Spares for: 

ANGLE, attachment rear cowl to 

firewall 

GAl 
GA1 

6c1/5 

A.L. No. 46 Jun 1989 



Canberra P R Mk 9 Page GC.7 

MAIN PLANE 

PORT 

Class 

of 
Part No. Description No, Material Eqpt Plate 

off | Specification |M.R. 

or 
1. 2 32 © & 6 L.M. 

Attachment of angle to firewall 

A25/2¢ Bolt, 2BA 2] - ¢ Gcl/6 
AS1242/2¢ Bolt, 2BA 2] - c Gclys7 
EAL.20.1223 BALLJIOINT, Undercarriage Side Stay 1 - L ec6/34 

Attachment Group (Fre Mod 

5000 ALT/SB/9/058) 

EK5.20.675 BALLJOINT, Undercarriage Side Stay 1 - L - 

Attachment Group (Mod 5000 

ALT/SB/9/058 ) 
EA3.00.5715 BALLJOINT, U/C Side Stay Attachment, a 

Port (Spares for 

EK5.20.675) 

Consisting of: 

EA1L.20.1229 BALL, Bearing, Spherical Seated L ~ c Gc6/35 
Group 

Spares for: 

EAL.20.1231 BUSH, bearing 2 DTD.412 ME GC6/36 

EA1.20.1233 BOLT, retaining ring attachment 8 s1l1 c Gcé6/37 
EA1.20.335 BRACKET, attachment (Pre Mod 5000 id. DTD.683 Cc/MR |-GCc6/38 

ALT/SB/9/058 ) 
EK5.20.639 BRACKET, attachment (Mod 5000 1 = c/MR Gc6/39 

ALT/SB/9/058 ) 
EA3.00.241 BUSH, bearing (26F2/588, a = & Gcé6/40 

EAL.20.1215 and 26F2/590, 
EA1L.20.1217 wired together) 

EAL.20.1225 DOWEL, ball bearing locating 1 $11 Cc Gc6/41 
SP21 NIPPLE, lubricating 1 - c Gc6/42 

EAL.20.1219 RING, bottom retaining 1 DTD.124 c ecé/43 
EA1.20.1221 RING, top retaining 1 DTD.124 e @c6/44 

Attachment of balljoint undercarriage 
Side attachment stay to 

spar 

EB7.20.79 Bolt, shear, side stay attachment ] s97 c 6c6/45 
EB].20.81 Bolt, shear, side stay attachment 6 597 Cc Gcé/46 

EB?.20.85 Bolt, shear, side stay attachment 4 S97 Cc Gcé/47 
A25/10P Bolt, 9/16 in. BSF 2 - 134 - 

A27/0T Lecknut, 3/8 in. BSF 15 - (3 - 

A27/IP Nut, 3/8 in. BSF 4] - c - 
A27/PP Nut, 9/16 in. BSF 2 - c = 

SP125/I Washer, 3/8 in. 15 - c - 
SP124/P Washer, 9/16 in. 2 - c ia 

BEA]L.20.947 BOLT, undercarriage attachment L s65 Cc Gciyss 
bracket 

EA1.20.949 BOLT, undercarriage, attachment Z $97 Cc ecly/9 

bracket, bottom 

EA1.20.973 BOLT, undercarriage bracket and aft 2 S65 c Gci/10 
rib 6 attachment to main 
spar 

EA1.20.1017 BOLT, undercarriage, attachment 4 s9o7 a GC1/11 

bracket 

EAL.20.2297 BOLT, undercarriage bracket and aft 2 sé65 c 6cli/1l2 

rib 6 attachment to main 
spar 

EA3.20.189 BOLT, undercarriage attachment 2 s97 G GC1/13 
bracket, top 

EA?.20.1517 BOLT, undercarriage bracket 6 so7 Cc GCc1/14 

EA1.20.531 BRACKET, undercarriage jack 2 $65 (8 6cl/15 

attachment 

m
o
m
 
w
m
 

mw
 

A.L. No. 46 Jun 1989



Page Gc.8 Canberra FP R Mk 9 
MAIN PLANE 

PORT 

Class 

of 
Part No. Description No. Material Egpt Plate 

off | Specification |M.R. 

or 
3 4 5 6 L.M. 

Attachment of jack attachment bracket 
to spar 

A25/6G Bolt, 5/16 in. BSF 6 - e 
A25/8G Bolt, 5/16 in. BSF 3 - c 
A25/96 Bolt, 5/16 in. BSF 4 - c 
AGS2001/61 Nut, stiff, 5/16 in. BSF 6 - c 
AGS2002/G61 Nut, stiff, 5/16 in. BSF ed - c 
EAL.20.2987 Pin, stub attachment 1 S96 Cc ecl/16 
SP90/G612 Pin, split, 1/8 in. dia. 1 - & 
SP15/G Washer, 5/16 in. 4 - & 
SP16/G Washer, 5/16 in. 9 - & 
EA1.20.2983 BRACKET, undercarriage attachment a DTD683 c Gcl/17 

stub 

Attachment of stub bracket to spar 

A25/8E Bolt, 1/4 in. BSF 4] - c 
A25/103 Bolt, 3/8 in. BSF 2 - c 
A27/EP Nut, 1/4 in. BSF 4 = c 
A27 /IP Nut, 3/8 in. BSF 2 - c 
SP15/E Washer, 1/4 in. 4 - eG 
SP15/7 Washer, 1/8 in. 2 - c 
EA1.20.139 BRACKET, main spar shear web 1 DTD683 c 

attachment 
EA9.20.601 CASTING, pylon support 1: ak L 
EBS.20.6265 CLEAT (Mod 5000 ALT/SB/9/056 ) I = - 

EBS.20.6263 CLEAT (Mod 5000 ALT/SB/93/056 ) a - 

EBS.20.6269 CLEAT (Mod 5000 ALT/SB/9/056) 1 - - 

EBS .20.6267 CLEAT, {Mod 5000 ALT/SB/9/056) 1} - - 
—B8.20.1325 COVER, lamp 1 DTD& 38 c 6c1/18 

Attachment of lamp cover to wing 
structure 

EBAS1/2-1/2C Screw, 2BA 2 | s96 o Gc1/19 
33H/2204516 Strip, sealing 'Prestik’ AR cd € 
EB8.50.23 COWL, Removable, Jet Pipe, Group i L GC1/20 

(Supplied to EB8.00.477 for 
spares purposes) 

Spares for: 

EB@.50.1243 TAILCONE Ae = i 

EB&8.20.7x7 EDGE, Trailing, Outer Wing Port 1 - MR 
(Supplied to Pt No 

EBS8.00.637 for spares 
Purposes) (Pre Mod 5000 

ALT/SB/9/001, 029, 055, 060 
066 and 077) 

ERG .20.7x14 EDGE, Trailing, Outer Wing Port 1 = MR 
Assembly (Supplied to Pt No 

EB8.00.811 for spares 
Purposes} (Mod 5000 

ALT/SB/9/001, 029, 055, 060 
066 and 077) 

Spares for: 

EAL.20.3359 ANGLE (Pre Mod 5000 ALT/SB/9/055) 1 ~ - 
EK5.20.691 ANGLE (Mod 5000 ALT/SB/9/055) i |= = 
EAL.20.3365 ANGLE (Pre Mod 5000 ALT/SB/39/055) 1 a - 
EK5.20.689 ANGLE (Mod 5000 ALT/5B/9/055} i: - - 
EBs.20.5485 ANGLE, landing 1 L73 c 
EB&.20.5487 ANGLE, landing cl L73 c 
EB&.20.5489 ANGLE, landing 1 L73 c 

A.L. No. 46 Jun 1989 



Canberra F R Mk 9 Page oc.9 

MAIN PLANE 

PORT 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 

or 
4 5 6 LM. 

EBS.45.631 ARM, Aileron, Lever Group (Pre Mod af - L - 

5000 ALT SB/9/077) 
EBS.45.1943 ARM, Aileron, Lever Group (Mod a - L GC3/1 

5000 ALT SB/9/077) 

Spares for: 

EBS.45.641 BOSS (Pre Mod 5000 1 - Cc ae 

ALT SB/9/077) 
£B8.45.1945 BOSS (Mod 5000 ALT SB/9/077) L - ec - 

EBE.45.651 BUSH, distance HE DTD683 MR 6C3/2 

Attachment of lever arm to 
mounting box between ribs 4 
and 4b 

EBS.45.639 Bolt, 3/8 in. BSF 1 $96 Cc GC3/3 

A27/d3S Nut, slotted, 3/8 in. BSF 1] - e 6c3/4 
SP90/Cc8 Pin, split, 1/16 in. dia. 1 - c GC3/5 

BELLCRANK and Mounting Assy a - = - 
(EB&.20.4411} 

Consisting of: 

EBS.20.4419 BELLCRANK, Group 2 = L ec3 /6 

Spares for: 

EBS.20.4425 BELLCRANEK, c/w ballraces , — MR 6c3/7 

EBS.20.4417 MOUNTING 1 L65 MR 6c3/8 

Attachment of bellcrank to 
mounting 

EB8.20.4421 Bolt, 1/4 in. BSF 1 896 G 6c3/9 
EEAS63/E Nut, slotted, 1/4 in. BSF - = € 6c3/10 

SP90/C8 Pin, split, 1/16 in. dia. L - ie) ec3/11 

EA6.20.245 BOOM, rib No.2 Port 1 - L 

EA3.20.2079 BRACKET, aileron hinge, inboard i DTD300 3) GC3/12 
(Pre Mod 5000 ALT/SB/9/066) 

EA3.20.4229 BRACKET, aileron hinge, inboard 1 L92 c GC3/13 
(Mod 5000 ALT/SB/9/066)} 

EA3.20.2075 BRACKET, aileron hinge outboard 1 DTD300 c - 

(Pre Mod ALT/SB/9/066 } 

EA3.20.4227 BRACKET, aileron hinge outboard af L92 {a - 

(Mod 5000 ALT/SB/9/066) 
EAL.20.753 BRACKET, Lever Group Port I/5 i. = L ec3/14 

(Pre Mod 5105) 

Spares for: 

EAL.20.763 BRACKET, Lever (Pre Mod 5105) 1 - = - 

EA1.20.771 Bush (Pre Mod 5105) 1 si5 G 6c3a/15 

EA1.20,.11077 BRACKET, Lever Group, Port I/B 1 Gc3/16 

(Mod 5105) 

Spares for: 

| BEA3.20.5175 BRACKET, Lever (Mod 5105) 1 

EBA3.20.5187 BUSH (Supplied as matched pair) i Gc3/17 

(Mod 5105) 
EAL.20.757 BRACKET, Lever Group Port O/B 1 L 6c3/18 

(Pre Mod 5105) 

Spares for: 

EAL.20.767 BRACKET, Lever (Pre Mod 5105) ae 

A.L. No. 46 Jun 1989 



Page GC.10 Canberra FP R Mk 9 

MAIN PLANE 

PORT 

Class 

of 

Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 

or 
4 5 6 L.M. 

EA1.20.771 BUSH (Pre Mod 5105) 1 $15 C 6c3/19 
EA1L.20.11081 BRACKET, Lever Group Fort O/B ul 6c3,/20 

(Mod 5105) 

Spares for: 

EA3.20.5179 BRACKET, lever {Mod 5105} 1 

EA3.20.5187 BUSH (Supplied as matched pair) 2 6c3/21 

(Mod 5105) 
EA] .20.735 LEVER, Bellcrank, Flap 1 - L Gc3 /22 

Operation, Group 

Spares for: 

EA1.25.65 BOLT, 3/8 in BSF a 896 & 603/23 
EA1L.20.739 BUSH i, DTD265 Cc G6c3 /24 
EA1L.20.741 BUSH 1 DTD265 ¢ Gc3 /25 
EAL.20.745 BUSH id DTD265 Cc GC3/26 

SP21 NIPPLE, lubricating 1 - c = 
A27/I8 NUT, slotted 3/8 in BSF a c a 
S5P90/c8 PIN, split, 1/16 in dia 1|- c ~ 
EBA1.20.743 WASHER 2 Ll & Gc3/27 

EEASS WASHER, red fibre 1 BSS216 c GC3/28 

EEAS28/27EU WASHER 1 DTD124 c 6Cc3/29 

Attachment of bellcrank lever 
spindle 

A27/55 Nut, slotted, 3/4 in BSF 1 pe Cc 6C3/30 

SP90/H16 Pin, split 5/32 in dia 1 - c 6C3/31 
SP15/5S Washer, 3/4 in dia 1 - e GC3/32 
EBS,20.6029 BRACKET 2 = Cc = 

EA1L.20.687 BOLT, aileron stop, rib 4, aft 2 896 Cc GC3/33 
EBB.20.4435 BOLT, aileron hinge fitting i 598 € - 
EB8.24.309 BUSH, jack pick up bracket 4 S98 ¢ - 

(Mod 2928) 

EA1.20.2207 COVER, drag channel end air brake 9 = e Gca/34 
structure (Pre Mod 5000 

ALT/SB/9/029 ) 
EBS.20.6235 COVER, drag channel end, air brake 9 - c eca3/35 

structure (Mod 5000 

ALT/SB/9/029 ) 
EA1L.20.2209 COVER, drag channel end, air brake 12 - € 6C3/36 

structure (Pre Mod 5000 
ALT /SB/9/029) 

EBS.20.6237 COVER, drag channel end, air brake 12 - c Gc3/37 
structure (Mod 5000 

ALT/SB/9/029) 

DOOR, Access Bottom Skin Group - = i - 
{Mod 5000 ALT/SB/9/030) 
(EA3.20.3945) 

Spares for: 

EA3.20.3947 DOOR, access (Mod 5000 1 L73x12 SWG LM - 
ALT /SB/9/030) 

Attachment of access door to 
skin 

EEAS1/2¢ Screw, ¢csk, 2BA (Mod 5000 28 - c = 
ALT/SB/9/030) 

A.L. No. 46 Jun 1989 

d
o
m
 
o
o



Canberra P R Mk 9 Page GCc.11 

MAIN PLANE 

PORT 

Class 
of 

Part No. Description No. Material Eqpt Plate 
eff | Specification |[M.R. 

or 

1 4 5 6 L.M. 

AGS2007/C1 Nut, anchor 2BA (Mod 5000 28 - ic - 

ALT/SB/9/030) 
EEAS8 /B Plate, packing (Med 5000 28 = c - 

ALT/SB/9/030) 
EA1.20.5321 EYEBOLT 82 896 c 6C1/21 

EBS.20.3861 FAIRING, aileron jack ‘A. - Cc 6C3/38 

Attachment of fairing to outer 
wing trailing edge 

EEASI/1C Screw, 2BA & S96 Cc - 

EEAS1/3c Screw, 2BA 5 S96 13 - 

EEAS128 FITTING, end i DTD683 iC = 

EEAS17O0 Mk.2 FITTING, adjuster 1 = fs - 

EBS.20.4433 FITTING, aileron centre hinge 1 s95 MR 6c3/39 

EBS8.20.5649 LEVER, Aileron Control, Group on i - MR 6c3/40 
Rib 2 and 2B, Outer Wing 

(Mod 3133) 

Spares for: 

EBS8.20.5647 ARM, Lever, c/w Boss, Group z - 6c3/41 

(Mod. 3133) 

Attachment of lever arm group 

to mounting brackets 

EA1. 20.609 Bolt, pivot, aileron control i L40 ¢ GC3/42 
A29/75 Nut, slotted, 3/8 in BSF a = c @c3/43 

SP90/C8 Pin, split, 1/16 in dia i - ¢ Gc3/44 
SPI5/I Washer, 3/8 in zl - CG 6c3/45 

EAL.20.689 MOUNTING, aileron stop bolt 1 L40 iC GC3/46 

EAL.20.691 MOUNTING, aileron stop bolt 1 L40 c 6C3/47 

Attachment of aileron stop bolt 

mounting to rib 4 outer 
wing 

A25/2C Bolt, 2BA 3 aa Cc Gc3/48 

A27/CP Nut, 2BA 3] - o Gc3/49 
EA1.20.1433 NUT, aileron centre hinge bolt 1 S96 c 6c3/50 
EA1.20.2351 PANEL, access, air brake 1 - c 6c3/51 

Attachment of air brake access 
Panel to bottom skin 

EEAS1/2C Screw, csk, 2BA 30 896 c - 
EEAS1/2-1/2c Screw, 2BA 1 S96 4a - 

EAG.20.223 PANEL, access, air brake 1 as c GC3/52 

Attachment of air brake access 
panel bottom skin 

EEAS1/2C Screw, csk, 2BA 40 $96 e 
EBS.20.2081 PANEL, access, aileron controls i = c GC3/53 

Attachment of aileron controls 
access panel to top skin 
between ribs 4 and 6A 

EEAS1/1-1/2C Screw, 2BA 16 S96 c - 

A.L. No. 46 Jun 1989 

b
o
s
 
a
s
)



Page Gc.i2 Canberra P R Mk 9 
MAIN PLANE 

PORT 

Class 

of 
Part No. Description No. Material Egpt Plate 

off | Specification [M.R. 

or 
4 58 6 L.M. 

EB&.20.2497 PANEL, access, aileron controls 1 - é 6c3/54 

Attachment of aileron controls 
access panel to top skin 
batween ribs 6 and 8 

EEAS1/1-1/2cC Screw, 2BA 14 S96 e - 

EBS.20.4457 PANEL, Access, Aileron Jacks 1 - c 6c3/55 

Spares for: 

EBS.04.1699 BOLT, 1/4 in BSF L s95 c 603/56 

Attachment of aileron jacks 
access panel to top skin 

EEASL/3¢c Screw, 2BA 98 896 CG - 

EBS.20.173 PANEL, assembly 1 - c - 
EA9.20.409 PANEL, Skin, Top, aft of Main Spar 1 - c - 

(Pre Mod 5000 ALT/SB/9/029) 

EB&.20.6171 PANEL, Skin, Top, Air Brakes aft 1 = @ - 

of Front Spar (Med 5000 

ALT/SB/9/029) 
EAS .20.413 PANEL, Skin, Top, aft of Main Spar j - c - 

(Pre Mod 5000 ALT/SB/9/029) 
EBS.20.6415 PANEL, Skin, Top, Air Brakes aft 1 - Cc - 

of Front Spar (Mod 5000 

ALT/SEB/9/029) 
EA9.20.411 PANEL, Skin, Bottom, Quter Wing 1 - c - 

aft of Main Spar (Pre Mod 

5000 ALT/SB/9/029) 
EBS .20.6081 PANEL, Skin, Bottom, Outer Wing 1 = c - 

aft of Main Spar {Mod 5000 

ALT/SB/9/029} 

Spares for: 

AS1242/2C BOLT, 2BA, reinforcing plates 8 - c - 
AGS2001/C1 NUT, stiff 2BA 8 = c - 

EEAS640/9B STRIP, nut, 2BA 4 - ec ~ 

EEAS640/17B STRIP, nut, 2BA 1 - c = 

SP15/c WASHER, 2BA 8 - fa = 

EAL.20.2213 BEARING, Roller, Assembly Le - € - 

EAL.20.2081 BEARING, Roller, Assembly g - & - 

Spares for: 

EAL.20.2087 ROLLER, Oilite 42 - € a 
EA1L.20.2085 BUSH, Spacing 21 - é eS 

A25/15¢ BOLT, 2BA 21 = € - 

A27/CS NUT, slotted, 2BA 21 - c - 

SP15/C WASHER 21] - ¢€ we 
SP90/C6 PIN, split, 1/16 in. dia 21 - c - 

Attachment of roller bearing 

assemblies to skin panels 

EEAS1/2¢ Screw, csk, 2BA 63 - c - 

AGS2001/C1 Nut, stiff, 2BA 63 - c - 

EA3.20.2073 PIN, aileron hinge, cutboard tT S65 c GCc3 /57 

Attachment of hinge pin to aileron 
hinge bracket rib 8 

A25/10C Bolt, 2BA i] - c GC3/58 
AGS2001/Cc1 Nut, stiff, 2BA 1] - c Gc3/59 

A.L. No. 46 Jun 1989 

m
o
d
 

hd
 
o
o
 

D
o
d
 o
o



Canberra P R Mk 9 Page Gc.13 

MAIN PLANE 

PORT 

Class 

of 
Part No. Description No. Material Eqpt | Plate 

off | Specification |M.R. 

or 
4 5 6 L.M. 

EA3.20.2077 PIN, aileron hinge inboard 1 565 c 6C3/60 

Attachment of hinge pin to aileron 
hinge bracket at rib 4 

A25/13C Bolt, 2BA 1 - ¢ Gc3 /61 

AGS2001/C1 Nut, stiff, 2BA 1 - ce GC3/62 
EA3.20.2365 Washer 1 L40 c GC3/63 
EB8.20.3471 RIB 8&8, Assembly 1 fos Cc a 

RIB &, Assembly Alterations - - = 
(Mod 5000 ALT/SB/9/060) 

(EBS .20.6309) 

Spares for: 

EB8.20.6313 PIECE, insertion (ALT/SB/9/060) 1 = ¢ = 

EBS.20.6315 PIECE, insertion (ALT/SB/9/060)} i | - c - 
EBS.20.6317 STRAP, butt (ALT/SB/9/060) 2 - ¢ - 
EBS.20.6318 STRAP, butt (ALT/SB/9/060) 2 - C - 

Attachment of butt straps to 

rib 

AS1242/3B Bolt, 4BA (ALT/SB/9/060) 4 = Fo a 
A2Z5/3C Bolt, 2BA (ALT/SB/9/060) 2 - ¢ a2 

AS1248/4C Bolt, 2BA (ALT/SB/9/060) 4 = ¢ - 

EEAS1/2C Screw, csk, 2BA (ALT/SB/9/060) 14 = c = 

A27/BT Nut, 4BA (ALT/SB/9/060) 4 = Cc = 

A27/CP Nut, 2BA (ALT/SB/9/060) 4 = ¢ - 

A27/CT Nut, 2BA (ALT/SB/9/060) 14 = iy = 

SP13/C Washer, 2BA (ALT/SB/9/060) 4 = € = 

SP15/¢ Washer, 2BA (ALT/SB/9/060} 14 = S = 

BA3.20.2531 SHROUD, Outboard, Flap, Group 1 cas L Gcl/22 

Spares for: 

EA3.20.2543 PANEL, access 2 L72/16 SWG LM ecl/23 

Attachment of access panel to 

flap shroud 

EEAS1/1¢ Screw, 2BA 20 896 € = 

EA1.20.411 RIB, No.4, outer wing ] = ¢ oca/64 

EA3.20.1977 STOP, flap 11 = Cc eclys24 

Attachment of outboard flap shroud 
to rear spar 

A27/EP Nut, 1/4 in. BSF lz] - fe GC1/25 
EEASL/3E Screw, 1/4 in. BSF 12 | - fa GC1/26 
$4100 Screw, P.K. No.8, csk, 1/2 in. 22 - & GC1/27 

long 

SP16/E Washer, 1/4 in. 12] - c GC1/28 
EB&S.20.5917 SHROUD, Aileron, Bottom Outboard 1 ae L ecl/29 

(Supplied with trim 

allowance and pilot holes} 
(Mod 3789) 

Spares for: 

EB&.20.5599 STRIP, sealing (Mod 3163) i. L72 L GC1/30 
EBS.20.5921 SHROUD, Aileron, Bottom Inboard 1 = L GC1/31 

(Supplied with trim 
allowance and pilot holes) 
(Mod.3789) 

EBS.20.5601 STRIP, sealing {Mod 3163) 1 L72 c GC1/32 

h
o
h
e
 

bd 
bo 

obo
 

ed
 

mo
 

A.L. No. 46 dun 1989 

o
n
 

mo



Page Gc.14 Canberra P R Mk 9 
MAIN PLANE 

PORT 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 

or 
3 4 5 6 L.M. 

EBE.20,.5923 SHROUD, Aileron, Top Inboard 1 - L Gcl/33 
(Supplied with trim 
allowance and pilot holes) 

(Mod 3789) 

Spares for: 

EB&.20.5603 STRIP, saaling (Mod 3163) Zz L72 c ec1ys34 

EBS .20.5919 SHROUD, Aileron, Top Outboard L - L 6cl/35 

(Supplied with trim 
allowance and pilot holes) 

(Mod 3789) 

Spares for: 

EB8.20.5605 STRIF, sealing (Mod 3163) 1 L72 Cc Gcls36 

Attachment of sealing strip to 
shroud 

AGS2001/c1 Nut, stiff, 2BA AR = c ecl/37 

AGS2002/c1 Nut, stiff, 2BA AR os ¢ GCl1/s38 

EEASI/2C Screw, csk, 2BA AR 596 Cc GClL/39 

SP15/C Washer, 2BA AR | - c 6cl/40 

Attachment of shrouds to rear spar 

AS1242/2C Bolt, 2BA AR = c ecl/4l1 

AGS2002/C1 Nut, stiff, 2BA AR | - c GC1/42 
SP15/c Washer, 2BA AR - ¢ ocl/43 

SWITCH, Drum, Assembly - - - - 

(EB8.20.4283) 

Spares for: 

EBS .20.4285 BUSH, driving 1 s35 c GC3/65 

EBS.20.4289 BUSH, rubber 1 = ¢ Gc3 /66 

EBS.20.4287 CAP, screw 1 5595 c GC3/67 
EBS.20.5427 PLATE, stop 1 s1 ¢€ Gci /68 

Sangamo Weston 

$132/1/11 TRANSMITTER 1 = P Gc3/69 

Attachment of switch assembly to 
structure 

A25/8C Bolt, 2BA 2] - e GC3/70 
AGS2002/Cl Nut, stiff, 2BA 2), GC BCs /71 
SPi5/c Washer, 2BA 2] - Cc GC3/72 
EA3.20.2239 WASHER, shroud attachment at rib 8 6 Lam.Alum. & eclys44 
EA3.20.375 WASHER, aileron centre hinge bolt 2 DTD683 c GC3/73 

EBS.20.9x4 EDGE, Trailing, Inner Wing, Port 1 - MR - 

Assembly, (Supplied to 
Pt No EBS.00.639 for spares 

purposes) (Pre Mod 5000 
ALT/SB/9/028, 055 and 071) 

EBS .20.9x10 EDGE, Trailing, Inner Wing, Port 5 - MR - 

Assembly, (Supplied to 
Pt No EBS8.00.819 for spares 
purposes) (Mod 5000 
ALT/SB/5/028, 055 and 071) 

Spares for: 

EA1.20.7079 ANGLE {Pre Mod 5000 ALT/SB/9/055) e} & - = 
EK5.20.683 ANGLE (Mod 5000 ALT/SB/9/055) 1 - - = 

A.L. No. 46 Jun 1989 



Canberra P R Mk 9 Page GC.15 

MAIN PLANE 

PORT 

Class 

of 
Part No, Description No. Material Eqpt Plate 

off | Specification |M.R. 

or 
4 5 6 L.M. 

EA1.20.7075 ANGLE (Pre Mod 5000 ALT/SB/9/055) 1 = - as 
EK5.20.685 ANGLE (Mod 5000 ALT/SB/9/055) 1 - = = 

EBS.20.5941 ANGLE, reinforcing 1 L72 i - 
EAL.20.641 ARM, Lever, c/w Boss, Group 1 - L ec4y/1 

Spares for: 

EA1.20.639 ARM, lever a = c ec4/2 

Attachment of lever arm to boss 

A25/5¢ Bolt, 2BA 3] - c oc4/3 
A27/CP Nut, 2BA a] - 2 Gc4a/4 
SP1i6/C Washer, 2BA 3] - é ec4/5 

Attachment of lever arm group to 
mounting brackets on 

trailing edge rib 4 

EAL.20.609 Bolt, pivot, aileron control i L40 c 6c4/6 

A29/IJ5 Nut, slotted, 3/8 in. BSF oa ee c Gc4/7 
SP90/c8 Pin, split, 1/16 in. dia. 1 oe c eoc4/8 

SP15/J3 Washer, 3/8 in. a - c 6c4/9 
EA1.20.751 BRACKET, Lever, Group, Port 0/B 1 = L 6c4/10 

{Pre Mod 5105) 

Spares for: 

EA1.20.761 BRACKET, lever (Pre Mod 5105) f. mm 

EA1L.20.771 BUSH, (Pre Mod 5105) 1 515 ¢ ec4/1l 

EA1.20.11075 BRACKET, Lever, group, Port O/B 1 ec4/12 

(Mod 5105) 

Spares for: 

EA3.20.5173 BRACKET, lever (Med 5105) 1 - 

EA3.20.5187 BUSH (Supplied as matched pair) 2 ec4/13 
{Mod 5105) 

BAL.20.735 LEVER, Bellcrank Flap Operation 1 - L 6c4/14 
Group 

Spares for: 

EA1.25.65 BOLT, 3/8 in BSF 1 $96 Cc ec4a/15 

EA1.20.739 BUSH L DTD265 Cc ac4/16 

EAL.20.741 BUSH 1 DTD265 c ec4a/17 

EA1.20.745 BUSH 1 DTD265 c gc4/18 
SP21 NIPPLE, lubricating 1 c 6c4/19 
AZT /J8 NUT, slotted 3/8 in BSF 1 - Cc 6c4/20 

SP90/C8 PIN, split, 1/16 in dia 1 - c Gc4/21 

EA1L.20.743 WASHER 2 Ll c Gc4/22 
EEAS5 WASHER, red fibre 1 BSS216 c 6C4/23 

EEAS28/37EU WASHER 1 DTD124 Cc ec4/24 

Attachment of bellcrank lever 

to lever bracket spindle 

A27/SS Nut, slotted, 3/4 in BSF 1 - e ec4ay/25 

SP90/H16 Pin, split, 5/32 in dia 1 - c 6c4/26 
SP15/5 Washer, 3/4 in 1 aa Cc ec4/27 
EBS8.20.5391 BRACKET, rear wall 1 - Cc - 
EBS.20.2961 BRACKET, assembly flap shroud port 1 - x - 

(Pre Mod 5000 ALT/SB/9/079) 
BRACKET, Flap Shroud, Alteration = = - ais 

to Attachment, Port 

{Mod 5000 ALT/SB/9/079) 

(EBS .20.6335) 

A.L. No. 46 Jun 1989 

ho
ot

 
bd



Page Gc.16 Canberra P R Mk 9 

o
h
o
 

h
o
o
 

oo
 

MAIN PLANE 

PORT 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 
or 

5 6 LL.M. 

Spares for: 

EBS .20.6335/A BRACKET, Flap Shroud Attachment 1 8533 c - 
(Mod 5000 ALT/SB/9/079) 

Attachment of bracket to 
structure 

EA934 Adhesive, ‘Hysol’ AR > (ey - 

EEAS1/2C Screw, csk, 2BA 2 = c - 
AGS2001/C1 Nut, stiff, 2BA 2 - c - 

AS2227/405 Rivet, 1/8 in dia, csk hd 15 - c - 

AGS3291/510 Rivet, 5/32 in dia, csk hd 10 - c - 
SP124/D Washer 2 - c - 

EA1.20.3159 BRACKET, Lever, Group Port I/B = - = Gc4/28 

(Pre Mod 5105) 

Spares for: 

EA1L.20.761 BRACKET, lever (Pre Mod 5105) I. - - - 

EAL.20.771 BUSH (Pre Mod 5105) 1 §15 ¢ ec4a/29 

EA1.20.11085 BRACKET, Lever Group, Port I/B 1 7 a 6c4/30 
(Mod 5105) 

Spares for: 

EAL.20.5173 BRACKET, lever (Mod 5105) 1 - - - 

EA3.20.5187 BUSH (Supplied as a matched 2 - - ec4/3l 
pair) (Mod 5105) 

£A1L.20.3135 LEVER, Bellcrank Assembly 1 - L - 

Spares for: 

EAL.25.65 BOLT, 3/8 in BSF 1 596 ¢ Gc4/32 

EAL.20.739 BUSH 1 DTD265 ss Gc4/33 

EA1L.20,.741 BUSH 1 DTD265 Cc 6c4/34 

EAL.20.745 BUSH L DTD265 Cc 604/35 

SP21 NIPPLE, lubricating 1 - c GC4/36 
A27/JS NUT, slotted, 3/8 in BSF ae - Cc e@c4/37 

spgo/ce PIN, split, 1/16 in dia 1 - ¢ @c4/38 

EA1.20,743 WASHER 2 Li ¢ Gc4/39 

EEAS5 WASHER, red fibre 1 BS5216 ¢ 6c4/40 

BEAS28/37EU WASHER 1 DTD124 le; 6c4/41 

EA1.20,749 SPINDLE, lever 1 - 5 - 

DOOR, Access, Bottom Skin, Group - - - - 

(Mod 5000 ALT/SB/9/030) 

(EA3.20.3931) 

Spares for: 

EA3.20.3933 DOOR, access uk - Cc ee 

Attachment of access door to 
bottom skin 

EEASI/2Cc Screw, csk, 2BA 30 - c - 

(ALT/SB/9/030) 
AGS2007/C1 Nut, anchor 2BA (ALT/5B/9/030) 30 - c me 

EEAS8/B Plate packing (ALT/SB/9/030) 30 - c - 

EA1.20.1045 PANEL, access, electrical 1 = a eoc4/42 
equipment, bottom skin 
between ribs 6 and 7 

EEASI/2E Screw, 1/4 in BSF AR S96 c = 

EEASI/5§E Screw, 1/4 in BSF 20 596 Cc - 

EA3.20.353 PANEL, access, rear wing = DTD546 c 6c4/43 

attachment pin, bottom skin 

A.L. No. 46 Jun 1989



Canberra P R Mk 9 Page Gc.17 
MAIN PLANE 

PORT 

Class 

of 

Part No. Description No. Material Eqpt Plate 
off | Specification |[M.R. 

or 

4 5 6 L.M. 

Attachment of access panel to 
bottom skin between ribs 1 

and 2 

EEAS1 /2C Screw, csk, 2BA 24 896 ec ec4a/44 

EA3.20.377 PANEL, access, front wing 1 DTD546 c ec4/45 

attachment pin, top skin 

(Pre Mod 5000 ALT/SB/9/071) 
EA3.20.4969 PANEL, access, front wing 1 L73 12 SWG LM Gc4/46 

attachment pin, top skin 
(Mod 5000 ALT/SB/9/071) 

Attachment of access panel to top 
skin between ribs 1 and 2 

EEASI1 /2-1/2E Screw, 1/4 in. BSF AR S596 c = 

EA3.20.2229 PANEL, access, radar equipment top 1 - c @c4/47 
skin 

Attachment of access panel to top 
skin between ribs 4 and 5 

EEAS1/1-1/2¢ Screw, 2BA 16 | s96 é a 
EA3.20.2231 PANEL, access, radar equipment, 1 - ¢ ec4/4dé 

top skin 

Attachment of access panel to top 
skin between ribs 5 and 6 

EEAS1/1-1/2C Screw, 2BA 14 S96 & - 

EA3.20.2233 PANEL, access radar equipment top 2 - c 6c4/49 
skin 

Attachment of access panel to top 
skin 

EEAS1/1-1/2c Screw, 2BA 12 S96 ¢ - 

EA3.20.2513 PANEL, access, inboard, flap a] L72 ¢ G6c4/50 

controls 

Attachment of inboard access panel 
to flap shroud 

EEASI1/1c Screw, 2BA 14 596 c = 

EA? .20.2515 PANEL, access, inboard, flap i = c ec4/51 

Attachment of outboard access 

panel to flap shroud 

EEASI/1¢c Screw, 2BA 14 596 c - 

RIB 1, Alterations to Attachment = = - - 

Rear Wall Assembly, Port 

{Mod 5000 ALT/SB/9/079} 
{EBS.20.6337) 

Spares for: 

EBS.20.6337/A ANGLE, attachment (Mod 5000 al 8533 c = 

ALT/SB/9/079 ) 

EB8.20.6338/A ANGLE, attachment (Mod 5000 al $533 eC - 

ALT/SB/9/079) 

A.L. No. 46 Jun 1989 



Page Gc.18 Canberra P R Mk 9 
MAIN PLANE 

PORT 

Class 

of 
Part No. Description No. Material Egpt Plate 

off | Specification |M.R. 
or 

4 5 6 L.M. 

Attachment of angles to rear 
well 

A25/8C Bolt, 2BA 5 - ¢ 

AGS2001/C1 Nut, stiff, 2BA 8 = € 

SP124/D Washer 8 - c 

Attachment of angles to flap 
shroud bracket 

EA934 Adhesive, ‘Hysol’ AR c 

S5P81/606 Rivet, 3/16 in dia 4 c 
EBS .20.6337/B Plate, fillet (Mod 5000 2 L72 c 

ALT/SB/9/079) 
EBS .20.3051 SHROUD ASSY, Flap 1 L 

Spares for: 

EBS .20.2799 SEAL, 'P' rubber (Pre Mod 5282) 2 EEAS 120 ic 

(Make from Ref. 20626) 
EBS.20.6059 SEAL, 'P' rubber (Mod 5282) 2 EEAS 842 c 

{Make from Ref. 6147755) 

Attachment of seals to shroud 

AGS2001/B1 Nut, stiff 4BA 19 ¢c 

AS1242/2B Bolt, csk. hd. 4BA 193 ¢ 

SP15/5 Washer 19 e 
EB&.20,2795 Strip, retaining upper 1 c 
EBS .20.2797 Strip, retaining lower i: (ey 

SPAR, Main, Root End Top Surface - - - 
Alterations (Mod 5000 

ALT/SB/9/071) (EA3.20.4965) 

Spares for: 

EEASI/3¢C BOLT, 2BA (Mod 5000 ALT & = Cc 

SB/9/071) 
EEAS1/3-1/2C BOLT, 2BA {Mod 5000 ALT 2 - CG 

S5B/9/071) 
EEASI/4-1/2C BOLT, 2BA (Mod 5000 ALT cet - c 

3B/9/071) 
EA3.20.5147 BOLT, special (Mod 5000 ALT 13 - c 

SB/9/071) 
EA3.20.5161 BOLT, special (Mod 5000 ALT 2 - c 

SB/9/071) 
AGS2002/C1 NUT, 2BA {Mod 5000 ALT ag = Cc 

SB/9/071) 

AGS2007/C1 NUT, anchor, 2BA (Mod 5000 ALT a5 - c 
SB/9/071) 

A27/CT NUT, 2BA (Mod 5000 ALT 4 - c 
SB/9/071) 

EEAS&/1C PACKER (Mod 5000 ALT SB/9/071) 5 - c 

EEAS640/3A STRIP, anchor nut (Mod 5000 ALT 1 - Cc 

SB/9/071) 

EA3.20.5151 WASHER, special (Mod 5000 ALT 9 - Cc 

SB/9/071) 
EEAS28,//65R WASHER (Mod 5000 ALT 5B/9/071) 2 - c 

SPAR, Main, Root End Bottom m - = 
Surface Alterations (Mod 

5000 ALT/SB/9/071} 
(EB8.20.6285) 

A.L. No. 46 Jun 1989 

m
o
n
d
 

ho
 

by
 
o
t



Canberra P R Mk 9 Page GC.19 
MAIN PLANE 

PORT 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 
Lan 

123 4 5 6 L.M 

Spares for: 

EA3.20.5147 BOLT, special {Mod 5000 ALT 47 - (3 
SB/9/071) 

EEAS1/5-1/2¢C BOLT, 1/4 in. BSF (Mod 5000 ALT E _ c 
SB/9/071) 

EA3.20.4681 BOLT, special (Mod 5000 ALT 4 - c 
§B/9/071) 

EBS .20.6287 DOUBLER (Mod 5000 ALT SB/9/071) 1 ~ ¢ 
AGS2001/C1 NUT, 2BA (Mod 5000 ALT 4 - € 

SB/9/071) 
AGS2007/c1 NUT, anchor, 2BA (Mod 5000 ALT 18 = G 

$B/9/071)} 
AGS2018/c1 NUT, anchor, 2BA (Mod 5000 ALT 5 = ¢c 

SB/9/071) 
EEAS&8/C PACKING (Mod 5000 ALT SB/9/071) 3 = ¢ 
EA3.20.5151 WASHER, special (Med 5000 ALT 6 - ¢c 

5B/9/071) 
EA3.20.5157 WASHER, special (Mod 5000 ALT 2 - c 

$B/9/071) 

EBS.20.11x3 EDGE, Leading, Inner Wing Port ea - MR - 
Assembly (Supplied to 
Pt. No. £—B8.00.641 for 
spares purposes) (Pre Mod 

5000 ALT/SB/9/051, 056 and 
O71) 

EBS.20.11x6 EDGE, Leading, Inner Wing Port x - MR - 
Assembly (Supplied to 
Pt. No. EB&.00.807 for 

Spares purposes) (Mod 5000 

ALT/SB/9/051, 056 and 071) 

Spares for: 

EA1L.20.1349 BLOCK, stop undercarriage ny L40 Los 6c4/52 

Attachment of stop block to cradle 

A25/29E Bolt, 1/4 in. BSF 3] - a4 6C4/53 
A27/ES Nut, slotted, 1/4 in. BSF 3 ne c ec4a/54 
SP90/Cc8 Pin, split 1/16 in. dia 3 me c ec4a/55 
SP90/G6 Pin, split, 1/8 in. dia 2 ~ c 6c4/56 
EAL.20.1355 Shim 1 DTD6é10 ic ec4/57 
SP16/E Washer, 1/4 in. a = ic ec4a/58 
EBS.20.413 BOLT, 1/2 in. dia. attachment 1 598 C/MR ec4/59 

inboard engine rib 
EBB.20.415 BOLT, 9/10 in. dia. attachment a 598 c/MR @c4/60 

inboard engine rib 
EB&.20.419 BOLT, 9/10 in. dia. attachment 1 s98 C/MR 6c4/61 

inboard engine rib 
EBS.20.1733 BOOM, top rear inboard iL DTD.5044 c/MR - 
EBB.20.1735 BOOM, bottom rear inboard aL DTD.5044 L/MR - 
EBS.20.1747 BOOM, fwd., inboard ne DTD.5044 L/MR - 
EA3.20.3419 BRACKET 1 = MR = 
EB8.20.5319 BRACKET U/C side forging 1 - L - 

(Use EA1.20.1665, Ref: - 
26F2Z/9198) 

EBS.20.4079 BRACKET, steady group 2 = © qc4/62 

Attachment of steady bracket to 

inter rib 2 

A2Z5/2C Bolt, 2BA 3 = ia - 
EB&.20.4085 Plate, serrated 1 L72 € - 
EBS.20.1847 COVER, inspection 1 L72 c - 

A.L. Ne. 46 Jun 1989 

S
o
b
 

bo
 

bp
 

oo
 

m
o
m
 
o
m



Page GC.20 Canberra P R Mk 9 

MAIN PLANE 

PORT 

Class 

of 
Part No. Description No Material Egpt Plate 

off | Specification |M.R. 

or 
4 5 6 L.M. 

Attachment of inspection cover to 

bottom skin panel 

EEASI/1¢ Screw, 2BA 12 $96 c - 

DIAPHRAGM, Frame 17 Installation - - - it 

(Mod 5000 ALT/SB/9/051) 
(EBS .20.2629x6) 

Spares for: 

EB8.20.2941x2 BOOM, top (Mod 5000 ALT 1 - - - 
SB/9/051)} 

EBS .20.2943x2 BOOM, bottom (Mod 5000 ALT ag - - - 
SB/9/051) 

EBS .20.6255 BUTTSTRAP (Mod 5000 ALT 1 - - - 

SB/9/051) 

EBS .20.6253 DIAPHRAGM, assy (Mod 5000 ALT + = - - 
. SB/9/051) 

EB8.81.161 PACKER (Mod 5000 ALT SB/9/051) 4 = a - 

EBS.20.6281 PLATE, bevel (Mod 5000 ALT 1 - - - 

SB/9/051) 
EBS.20.6283 WASHER, plate (Mod 5000 ALT 1 oe _ = 

5B/9/051) 
EB8.20.6257 WEB, insert (Mod 5000 ALT 1 = - - 

SB/9/051) 
EBS.20.6259 WEB (Mod 5000 ALT SB/9/051) 1 - ~ - 

EBS .57.359 DUCT, outlet, bottom skin 1 - G oc4/63 

EARTH POINT, E80, ground service - - - 

installation 

Spares for: 

EAS .81.10865 BOLT 1 596 c 
EA9.81.10867 LABEL 1 L72 c 
A103 /6T NUT, 5/16 in. UNF 2] - c 
AGS3413/6 NUT, wing, 5/16 in. UNF 1|- c 
SP90/C6 PIN, split, 1/16 in. dia. 1] - c 
EEAS28/31ERH WASHER i - Cc 

SP126/6 WASHER 1 = Cc 

SP55/G WASHER 1 = ¢ 

EBS.20.4351 FAIRING, outlet, bottom skin 1 L72 Cc GC4/64 

EB8.57.361 FUNNEL, group 1] - c GC4/65 
EA3.20.2573 HOOK, Undercarriage Up-Lock, Group 1 - L Gc4/66 

Spares for: 

EAL .20.1243 BUSH 2 DTD412 c GC4/67 

Attachment of up-lock hook to 

brackets on support beam 

EAL.20.1251 Bolt, 3/8 in. BSF 1 565 c Gc4/68 
SP21 Nipple, lubricating 1 - c 6c4/69 
A27/05 Nut, slotted, 3/8 in. BSF 2 - & ec4/70 
SP90/c8 Pin, split, 1/16 in. dia. 1 - 2 ecay/71 
SPli/d Washer, 3/8 in. 1 ~ ¢ ac4/72 
EBS8.20.2021 PANEL, access, generator mounting E = c ec4ay/73 

Attachment of access panel to 

bottom skin panel 

EEAS1/1¢C Screw, 2BA 20 S96 c eca/74 

A.L. No. 46 Jun 1989 



Canberra FP R Mk 9 Page Gc.21 
MAIN PLANE 

PORT 

Class 
of 

Part No. Description No. Material Eqpt Plate 
off | Specification |M.R. 

or 
4 5 6 L.M. 

EBS.20,.5497 PANEL, access, servicing hot air 1 L73 Cc @c4/75 
mixture valve (Mod 3077) 

Attachment of access panel to 
bottom skin 

EEASL1/1C Screw, ZBA 10 S96 c ec4/76 

EBS.20.151 PANEL, removable between root rib 1 = ¢ 6c4/77 
and rib 2 (Supplied to 
Pt No EB@.00.459 for spares 

purposes) 

Attachment of removable panel to 
structure 

EEASI /2-1/2C Screw, 2BA 31 596 c 

EBS.20.3349 PANEL, Removable, Between Rib 2 1 - L 6c4/78 

and Inboard Engine Rib 
(Supplied to Pt No 
EBS.00.461 for spares 

purposes} 

Spares for: 

EBS.20.3101 PANEL, Access L - c ecays79 

Spares for: 

Fairey 

FS430/B FASTENER, flick 6 - c 

Attachment of removable panel to 

structure 

EEAS1/3C Screw, 2BA 35 896 c 

EBS.20.3379 PANEL, Removable, Between Root Rib 1 - L 6c4/80 
and Rib 2 (Pre Mod 3943, 
Pt. A)(Supplied to Pt. No. 
EB8.00.463 for spares 
purposes ) 

EB8.20.5959 PANEL, Removable. Between Root 1 = L 6C4/8l1 
Rib and Rib 2 (Mod 3943 
Pt A) 

Spares for: 

EBS8.20.3661 PANEL, Access, Group eg - ¢ ec4a/s2 

Spares for: 

Dzus 
F4/30 FASTENER 4 = Cc 6c4/83 
Deus 

GF4/150 GROMMET 4] - ¢ ec4/a4 

Attachment of removable panel to 
structure 

EEASI/2c Screw, csk, 2BA 55 $96 Cc ec4/85 

A.L. No. 46 Jun 1989 



Page GC.22 Canberra P R Mk 9 
MAIN PLANE 

PORT 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 

or 
4 5 6 L.M. 

EB8.20.3391 PANEL, Removable, Between Rib 2 1 - L Gc4/86 
and Inboard Engine Rib 9 

(Supplied to Pt No 
EB8.00.465 for spares 

purposes) 

Spares for: 

EBS .20.969 PLATE, cover 1 L73 & Gc4.87 

Attachment of cover plate to 
removable panel 

Daus 

F4/30 Fastener 10 - Cc 
EBS.20.3809 PLATE, cover 1 - c Gc4/88 

Attachment of cover plate to 
removable panel 

Dzus 

F4/30 Fastener 4 - c 

Attachment of removable panel to 
structure 

EEAS1/3-1/2cC Screw, 2BA 70 596 cS 
EEAS1/5E Screw, 1/4 in. BSF 1 596 € 
EBS .20.2011 PIECE, bridge, gearbox mounting 1 - c ec4a/e9 

Attachment of bridge piece to a - e 
inter rib 2 

Aviation. Dev. 

A506 Pin, "pip", quick release 2 - e 6c4/90 
EB8.20.5495 PLATE, reinforcing (Mod 3077) 1 - € ec4/51 

(Supplied with pilot holes 
in web. Flanges undrilled) 

EA3.20.3905 SPRING, U/C uplock hook (Mod 4824) 1 - Cc 
EBS .57.367 SPRING, outlet funnel 1 DTD215 c @c4/92 
EBS .20.5089 STRAP, fixed portion, hydraulic 1 - c 6c4/93 

reservoir mounting, group 
EBS.20.5095 STRAP, removable portions, 1 - € ec4/o4 

hydraulic reservoir 
mounting group 

Attachment of removable strap 

SP4/Y/H17 Pin, 3/8 in. dia. 1 - c Gc4/95 
SP90/EB Pin, split, 1/16 in. dia. a Cc Gca/96 
AS2427 Trunnion 1 - c 6c4/97 
AS2428 Trunnion 1 = c 6c4/98 
SP35/C Turn buckle 1 - £ ec4ys99 
SP15/J Washer, 3/8 in. 1 - t 6c4/100 
EBS.20.5491 STRINGER, bottom skin (Mod 3077) 1 L 6c4/101 

(Supplied with pilot holes 
only) 

A.L. No. 46 Jun 1989 



Canberra P R Mk 9 Page GC.23 
MAIN PLANE 

PORT 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 

or 

a 4 5 6 LL.M. 

EB8.20.2613 STRUCTURE, Inboard Engine Rib L = L 

(Mod.4376) 

Spares for: 

EBS.20.6027 CLEAT i 596 c = 

EBS .20.6025 FORGING, main u/e bracket 1 DTD5094 L oe 

AS2806/4/014 TUBE, distance 2 - c - 
EBS .20.5499 WEDGE, packing (Mod 3077) L L72 c Gc4/102 
EBS .20.5501 WEDGE, packing (Mod 3077) 1 L72 ¢c 6c4/103 

EBS.20.5503 WEDGE, packing (Mod 3077) i L73 ¢ 6c4/104 
EBS.20.5505 WEDGE, packing (Mod 3077) ng L72 e eac4/105 

EDGE, Leading, Inboard, Outer Wing - - - - 
Port Assembly (EBS.20.13) 

Spares for: 

EB8.20.3413 BOOM, top rib 1A es pTp5054 B/MR - 

EBS.20.3415 BOOM, bottom rib 1A 1 DTD5054 B/MR - 
EAL.20.5321 EYE-BOLT 37 596 c eclys45 
EB&S.11.1215 PANEL, Access, Camera Hoist, Group 1 on L ecs/l 

Spares for: 

—EBS.11.1223 RING, rubber 1 Hycar c Gcs/2 
Terry 

169-1/2 RING, split key 2 al c ecsys3 

EBS.11.1217 SCREW, clamping 1 592 Cc ocs/4 
EB?.20.69 PANEL, access, fuel recuperator i - ¢ ecsh/5 

Attachment of access panel to top 
skin 

EEASI /2C Screw, csk, 2BA 2a $96 ¢ - 
EEAS1/4¢C Screw, 4BA 18 596 c = 
EB7.20.71 PANEL, access, fuel recuperator = = ¢ GC5/6 

Attachment of access panel to 
bottom skin 

EEASI/2E Screw, 1/4 in. BSF Si S95 € = 
EEASI/3E Screw, 1/4 in. BSF 13 $96 € - 
EEASI/4E Screw, 1/4 in. BSF 15 S96 ¢ - 
EB7.20.103 PANEL, access, fuel recuperator i = G ecs/7 

Attachment of access panel to top 
skin 

Dzus 

F4/30 Fastener 4 a e ae 
Dzus 
GF4/150 Grommet 4 = c = 

EDGE, Leading, Outboard, Outer Wing, - - - - 

Port Assembly (EB8.20.5217) 

Spares for: 

EA3.20.1725 COVER, I.L.5. aerial (Pre 1 ~ c 6c5/8 
Mod 2561) 

EA9.20.1379 COVER, I.L.S5. aerial (Mod 2561) 1 = L 6cs/93 
EA1.20.5321 EYEBOLT 34 S96 c Gc1/46 
EA3.20.1671 PANEL, access, I.L.S. aerial 1 - fal Gc5/10 

-L. No, 46 Jun 1989 

fd
 

md
 

om
 

mo
nd

 
od



Page GC.24 Canberra P R Mk 9 

MAIN PLANE 
PORT 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 

or 
4 5 6 L.M. 

EBS.20.17 EXTENSION, Wing, Port, Group i - MR ecs/il 

Spares for: 

EBS.20.1075 BOLT, steady, wing tip tank 1 $96 c 6c5/12 
attachment 

EBSB.20.1447 BRACKET, taxying lamp, group 1 - Cc 6c5/13 

EBS.20.5909 CLAMP, drop tank fuel pipe release Hi LFS21 Cc ocs/14 

Attachment of clamp to top plate 

and fuel pipe 

A25/5C Bolt, 2BA, clamp to top plate 2 - c @cs/15 
AZ5/27C Bolt, 2BA, clamp to fuel pipe 3 ~ 34 Gcs/16 

A27/CP Nut, 2BA 3 - c Gc5/17 

SP55/cC Washer | = c Gc5/18 
EBa.20.1077 PANEL, access, aileron, outboard i L72 c Gcs/19 

hinge 

Attachment of access panel to top 
skin 

EEASI/1C Screw, 2BA 6 596 c - 
EBS.20.2531 PANEL, access, wing tip tank fuel 1 - c @csh/20 

pipes 

Attachment of access panel to top 

skin 

EEAS2/iC Screw, 2BA 12 896 é€ - 

EBS .20.2533 PANEL, access, wing tip tank fuel 2 - c 6cs/21 
pipes 

Attachment of access panel to top 
skin 

EEASI/1ic Screw, 2BA 12 596 c = 

EBS.20.2833 PANEL, Access, Wing Tip Tank 2 ~ ¢ acs /22 
Explosive Attachment Bolts 

EBS .20.2835 PANEL, Access, Wing Tip Tank I: - ¢ ech /23 

Explosive Attachment Bolts 

Spares for: 

Dzaus 

F4/30 FASTENER 1 = c - 

Dzus 

GF4/150 GROMMET 4 - Cc - 

EBS.20.2535 PANEL, access, navigation and 1 - c echy/24 
taxying lamp electrical 

connections 

Attachment of access panel to 

bottom skin 

EEASI/1C Screw, 2BA 12 = ¢ = 

EBS.20.2539 PANEL, Access, Wing Tip Tank Fuel 1 - L ecs/25 

and Air pipes 

Spares for: 

Oddie 
217/2 STUD al - ¢ - 
Oddie 
214 WASHER 1 - a - 

A.L. No. 46 Jun 1989



Canberra P R Mk 9 Page Gc.25 
MAIN PLANE 

PORT 

Class 
of 

Part Ne. Description No Material Egpt Plate 
off | Specification |M.R. 

or 
1 3 4 5 6 L.M 

EA1.20.2473 PLATE, blanking, explosive bolt 3 - Cc GC5/26 
holes 

Attachment of blanking plate to 
lower surface 

EA1.20.2471 Plate, locking 1 = c Gcs/27 
A33/C24 Screw, 2BA ij; - c 6c5/28 

MOUNTING, Engine (EB8.51.1) (See - - - - 

section JC) 

EBS.20.1413 MOUNTING, Jet Pipe, at Rear Engine 1 = MR ecl/47 
Ring Group 

EBS.20.1414 MOUNTING, Jet Pipe, at Rear Engine al a MR ecl/48 
Ring, Group 

Spares for: 

EBS8.20.1411 ROLLER, eccentric i 594 c 6c1/43 

Attachment of eccentric roller to 

jet pipe mounting 

EBA1L.20.1137 Locknut 1 sil ¢ 6c1/50 
EA1.20.1139 Washer, locking 1 Sli € 6cly/51 
EB8.20.3959 NACELLE, Engine, Lower Structure 1 - L - 

Assembly 

Spares for: 

EBS8.20.5543 LEVER, aileron control assembly 1 - L - 
EA1.20.1099 PANEL, access, aileron control rod 2 DTD546 c 6c5/29 

joint, bottom skin 
EEASI1/1¢ Screw, 2BA 16 596 c 7 
EBS.20.3965 PANEL, access, aileron control 2 L73 c 6c5/30 

tubes and levers 

Attachment of access panel to 
bottom skin 

EEASI/1¢C Screw, 2BA 16 896 ¢ - 
EB&.20.4269 NACELLE, Engine, Upper Structure 1 - c - 

Assembly 

Spares for: 

EBS.20.4381 PANEL, access, jet pipe 4 L72 ce 6c5/31 
attachments 

Attachment of access panel to top 
skin 

EEAS1/1¢ Screw, 2BA 10 896 c = 
AGS2008/E1 NUT, anchor, 1/4 in. BSF ip - c - 

(Pre Mod 5000 ALT/SB/9/029) 
EBS.20.5715 NUTPLATE (Mod.3323) 1 = e - 
4G82002/E1 NUT, stiff 1/4 in. BSF & = ae - 

(Pre Mod 5000 ALT/SB/9/029) 
EA3.20.1809 NUT, undercarriage attachment bracket 2 580 c GC1/52 

bolts 
EA3.20.1811 NUT, undercarriage attachment bracket 2 $80 c 6C1/53 

bolts 
EA1.20.2289 PANEL, access, aileron control 1 - c 6c5/32 

intermediate joint, bottom 
skin 

A.L. No. 46 Jun 1989 



Page GC.26 Canberra P R Mk 9 

MAIN PLANE 

PORT 

Class 

of 

Part No. Description No. Material Eqpt Plate 

eff | Specification |M.R. 

or 
12 3 4 5 6 L.M. 

Attachment of access panel to bottom 

skin 

EEAS1/2¢c Screw, csk, ZBA 22 896 C 

EA1.20.1693 PANEL, access, forward fixing bolts 2 - Cc ecl/54 

ef connecting ring to false 
spar and rib 

Attachment of access panel to 
structure 

4101 Screw, self-tapping, No.8 x 1/4 in. 24 ca c meh 

long, round head 
EA3.20.311 PANEL, access, aileron control joint, 1 - ¢ Gc5/33 

bottom skin 

Attachment of access panel to bottom 

skin 

EEAS1/1-1/2¢C Screw, 2BA 26 896 ic ed 

EA3.20.685 PANEL, access, aileron controls, 1 = Cc 605/34 

bottom skin 

Attachment of access panel to bottom 
skin 

EEASI1/2E Screw, 1/2 in. BSF 26 596 c - 
EA3.20.687 PANEL, access, aileron controls i “ c 6c5s/35 

bottom skin (Pre Mod 5000 
ALT/SB/9/071) 

EB8.20.6299 PANEL, access, aileron controls 1 = c Gc5/36 

bottom skin, (Mod 5000 

ALT/SB/9/071) 

Attachment of access panel to bottom 

skin 

EEAS1/2-1/2E Screw, 1/4 in. BSF 26 596 t - 
EA3.20.1819 PANEL, access, electrical equipment, ua _ fe ecs/37 

bottom skin 

Attachment of access panel to bottom 

skin 

EEASI/1-1/2¢ Screw, 2BA 32 | s96 Cc = 

PANELS, Access for Mainplane ~ - - - 
Integrity checks 

(Pre Mod 5000 ALT/SB/9/001) 
(EBS .20.6037) 

PANELS, Access for Mainplane = - - = 

Integrity checks (Mod 5000 
ALT/SB/9/001) (EB&.20.6169) 

Spares for: 

EBS.20.6037/A PANEL, access (Pre Mod 5000 ALT 1 L73x18 SWwG LM ~ 

| 5B/9/001) (Make from 

30B/9611252} 
EBS.20.6063/A PANEL, access (Mod 5000 ALT 1 L73x16 SWG LM - 

$B/9/001) 
EBS.20.6037/B PANEL, access (Pre Mod 5000 ALT i L73x18 SWG LM - 

5B/9/001) (Make from 

30B/9611252) 
EBS.20.6065/19 PANEL, access (Mod 5000 ALT 1 L73x16 SWG6 LM - 

$B/9/001) 

A.L. No. 46 Jun 1989 



Canberra FP R Mk 9 Page GC.27 
MAIN PLANE 

PORT 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 

or 
12 3 4 5 6 L.M. 

EBB.20.6037/C PANEL, access (Pre Mod 5000 ALT 1 L73x18 SWG LM = 
§B/9/001){Make from 

30B/9611252) 
EBS8.20.6067/A PANEL, access {Mod 5000 ALT 1 L73x16 SWG LM 

5B/9/001) 
EBS.20.6037/D PANEL, access (Pre Mod 5000 ALT 2, L73x18 SWG LM 

SB/9/001)(Make from 

30B/9611252) 
EBS.20.6069/A PANEL, access (Mod 5000 ALT 1 L73x16 SWG LM 

5B/9/001) 
EBS8.20.6037/E PANEL, access (Pre Mod 5000 ALT 1 L73x18 SWwG LM 

SB/9/001)(Make from 

30B/9611252) 
EBS.20.6071/A PANEL, access (Mod 5000 ALT 1 L73x16 SWG LM 

SB/9/001) 
EBS.20.6037/F PANEL, access (Pre Mod 5000 ALT 1 L73x18 SW6 LM 

SB/9/001)(Make from 
30B/9611252) 

EBS .20.6073 PANEL, access (Mod 5000 ALT 1 L73x16 SWG LM 
SB/9/001) 

EB8.20.6037/6 PANEL, access (Pre Mod 5000 ALT 1 L73x18 Swe LM 
SB/9/001})(Make from 

30B/9611252) 
EBS8.20.6075/A PANEL, access (Mod 5000 ALT 1 L73x16 SWG LM 

SB/9/001) 
EBS.20.6037/H PANEL, access (Pre Mod 5000 ALT 1 L73x18 Swe LM 

SB/9/001)(Make from 

30B/9611252) 
EBB.20.6077/A PANEL, access (Mod 5000 ALT 1 L73x16 swe LM 

SB/9/001) 
EBS.20.6037/7 PANEL, access (Pre Mod 5000 ALT 1 L73x18 SWG LM 

$B/9/001){Make from 

30B/9611252) 
EB8.20.6079/A PANEL, access (Mod 5000 ALT = L73x16 SWG LM 

5B/9/001) 

Attachment of access panels to 

wing 

AGS2051,//419B5 Rivet, 1/8 in. dia. (Pre Mod 5000 AR - c 
ALT/SB/9/001) 

AGS2051/524BS Rivet, 5/32 in. dia. (Pre Mod 5000 AR - c 
ALT/SB/9/001) 

AGS2051/624BS Rivet, 3/16 in. dia. (Pre Mod 5000 AR - (al 
ALT/SB/9/001) 

EEAS1/1-1/2¢ Bolt, Csk hd, 2BA (Mod 5000 301 - c 
ALT/SB/9/001) 

A25/4C Bolt, hex hd 2BA (Mod 5000 8 - c 
ALT/SB/9/001) 

AGS2007/C1 Nut, anchor 2BA {Mod 5000 17i + c 
ALT/SB/9/001} 

AGS2018/C1 Nut, anchor 2BA (Mod 5000 130 - c 
ALT/SB/9/001) 

AGS2002/Cc1 Nut, stiff 2BA (Mod 5000 8 - e 
ALT/SB/93/001) 

EEASS Packer (Mod 5000 ALT/SB/9/001) 76 - c 
EEAS29 Packer (Mod 5000 ALT/SB/9/001) 130 - Cc 
SP15/C Washer (Mod 5000 ALT SB/9/001) ie ee c 
EA3.20.355 PANEL, closing, bottom skin, between 1 = c Gc5/38 

ribs 1 and 7, inner wing 

PANEL, closing, Inner Wing Trailing - - = 
Edge Group (Mod 5000 

ALT/SB/9/028) (EB8.20.6271) 

A.L. No, 46 Jun 1989



Page 6C.28 Canberra P R Mk 9 
MAIN PLANE 

PORT 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 
or 

3 4 5 6 L.M. 

Spares for: 

RIB 7, Inner Wing Trailing Edge _ = as 
Alterations (Mod 5000 ALT 

5B/9/028) (EBS8.20.6279) 

Spares for: 

AZ5/4C BOLT, 2BA (Mod 5000 ALT 4 = Cc 

5B/9/028) 
EBS .20.6319 CLEAT (Mod 5000 ALT SB/9/028) 1 - ¢c 

A27/cT NUT, 2BA (Med 5000 ALT 4 < 1 

SB/9/028) 
AGS2018/E1 NUT, anchor, 1/4 in. BSF 10 - c 

(Mod 5000 ALT 5B/9/028) 

EA3.20.4655 PIECE, insertion (Mod 5000 ALT 1 - c 
SB/9/028) 

EA3.20.4317 STRAP, joint (Med 5000 ALT 1 = c 

5B/9/028) 

Attachment of joint strap to 

rib 

AS1242/6C Bolt, 2BA (Mod 5000 ALT 12 - c 
8B/9/028) 

AS1242/7C Bolt, 2BA {Mod 5000 ALT 1 is c 

SB/9/028) 
A59/5C Bolt, 2BA (Mod 5000 ALT 2 - c 

SB/9/028) 
A59/6C Bolt, ZBA (Mod 5000 ALT 23 - c 

$B/9/028) 
ASS /7TC Bolt, 2BA (Mod 5000 ALT 1 = Cc 

SB/9/028) 
AZTCE Nut, plain, 2BA (Mod 5000 ALT 39 = ¢ 

SB/9/028) 
$P122/D Washer, thin, 2BA (Mod 5000 ALT 35 - ¢ 

SB/9/028) 
SP125/D Washer, thick, 2BA (Mod 5000 4 - c 

ALT SB/9/028} 
SP16/C WASHER, 2BA {Mod 5000 ALT 4 sai ¢ 

SB/9/028) 

RIB 6, Inner Wing Trailing Edge - - - 

Alterations (Mod 5000 ALT 
$B/9/028) (EB8.20.6301) 

Spares for: 

A25/2G6 BOLT, 5/16 in. BSF (Mod 5000 1 = c¢ 

ALT SB/9/028) 
EBS.20.6307 CLEAT (Med 5000 ALT SB/9/028) 1 - ¢ 
A27/GP NUT, plain 5/16 in. BSF 1 - c 

(Mod 5000 ALT SB/9/028) 

SP1256 WASHER, thick, 5/16 in. BSF 1 . c 

(Mod 5000 ALT sSB/9/028) 
EB6.20.637 PLATE, cover, pylon aperture aE L72 Cc Gcs/39 

Attachment of cover plate to bottom 
skin 

AS1242/6C Bolt, 2BA 3 = € 
EBs .20.6051 PLATE, protection, main spar web 1 L73 LM 

REINFORCING, Main Spar Web Inboard - ~ = 

Installation (Mod 5000 

ALT/SB/9/061) (EKS.20.721) 

A.L. No. 46 Jun 1989 



Canberra P R Mk 9 Page 6¢,29 
MAIN PLANE 

PORT 

Class 

of 
Part No. Description No. Material Eqgpt Plate 

off | Specification |M.R. 
or 

3 94 5 6 L.M. 

Spares for: 

EK5.20.723 ANGLE, reinforcing (Mod 5000 ALT az - ¢ 

5B/9/061) 

EK5.20.725 ANGLE, reinforcing (Mod 5000 ALT 1 - c 

5B/9/061) 

Attachment of angles te structure 

A5S/67 Bolt, 3/8 in. BSF {Mod 5000 ALT 7 = ic 

SB/9/061) 
AGO/8I Bolt, 3/8 in. BSF (Mod 5000 ALT 15 = ¢c 

SB/9/061) 
A58/JIT Nut, 3/8 in. BSF (Mod 5000 ALT i5 = c 

§B/9/061} 

SP16/J Washer (Mod 5000 ALT 5B/9/061) 14 = c 

AGS2007/I31 NUT, anchor, 3/8 in. BSF (Mod 5000 7 a C 

ALT SB/9/061) 
EK5.20.733 PLATE, anchor, inlet (Mod 5000 ALT 2 - Cc 

5B/9/061) 
EK5.20,.731 STRIP, packing (Mod 5000 ALT 2 _ c 

SB/9/061) 
EK5.20.727 STRIF, profile (Mod 5000 ALT 1 = Cc 

$BR/9/061) 
EK5.20.729 STRIP, profile (Med 5000 ALT z - Cc 

SB/9/061) 
EA3.20.2505 SCREW, PK (Mod 5000 ALT/SB/9/028) aR | - c 

SHIELD, Heat, Engine Bay Assembly, - - - 
Port (EB8.53.325) 

Spares for: 

EBS .53.325/V ANGLE (Pre Mod 5000 ALT/SB/9/042) 2 = cE 

EBS .53.325/AG ANGLE (Mod 5000 ALT/SB/9/042) 2 L72x20 SWG Cc 

A25/1¢ BOLT, 2BA (Mod 5000 ALT/SB/9/042) ig |] - Cc 
AGS2019/C1 NUT, anchor 2BA (Mod 5000 AR = c 

ALT/SB/9 /042) 

AGS2008/C1 NUT, anchor 2BA (Mod 5000 AR - ¢ 

ALT/SB/9/042) 
SP13/C WASHER (Mod 5000 ALT/SB/9/042} 18 = ¢c 

EB8.53.325/2 SHIELD, heat 1] - cal Gc1/s55 
EBS.53.345 SHIELD, heat 1 - Cc 

EA1.20.2981 STRUT, undercarriage tie, between 1 DTD683 C Gcé /48 
jack attachment bracket and 
side stay (Pre Mod 5000 
ALT/SB/9/057) 

EK5.20.641 STRUT, undercarriage tie, between 1 896 c ecéy/49 
jack attachment bracket and 
side stay (Mod 5000 

ALT/SB/9/057) 

EA3.00.5717 STRUT, undercarriage tie, 1 - c Gc6/49 
(Supplied as spares for 
EK5.20.641) 

Attachment of undercarriage tie strut 
to spar 

A60/16L Bolt, 7/16 in. BSF 2 - c 
A60/8P Bolt, 9/16 in. BSF 1 - C 

A58/L8 Nut, 7/16 in. BSF 2: = Cc 

A58/PS Nut, 9/16 in. BSF 1 - € 
SP90/C10 Pin, split, 1/16 in. dia 3 = c 
SP125/L Washer, thick 7/16 in. 2 ~ ic 
SP125/P Washer, thick 9/16 in. 1 - c 
EA1.20.2989 STUD, undercarriage jack attachment 1 S11 c 6cl/56 

A.L. No. 46 Jun 19895 



Page Gc.30 Canberra P R Mk 9 
MAIN PLANE 

PORT 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 

or 
12 3 4 5 6 L.M. 

Attachment of stud to jack attachment 
bracket on spar 

EA3.20.897 Pin, stud attachment 1 S92 c ocl/57 

EBS.00.551 TANK, Integral, Port Assembly 1 - P ecls58 
(See Section PA) 

EA1.20.2295 WASHER, for undercarriage bracket top 2 S11 Cc ocly59 

bolt 
EA1.20.2327 WASHER, for undercarriage bracket 2 S11 c Gc1/60 

bottom bolt 
EAL.20.2991 WASHER, undercarriage jack attachment 1 DTD126 Cc Gcl/6l1 
EB&8.20.15 WINGTIP, complete 1 ~ F 6c5/40 

Attachment of wingtip to outer wing 

structure 

EEAS1/2C Screw, csk, 2BA 50 S96 G 

UNDERCARRIAGE, Main, Port (EBS.40.1) = i = 

(See Section OA) 

VENT, SYSTEM, Front Spar Cooling - - - 

Assembly (EB8.20.4305) 

Spares for: 

EBS.20.5701 BRACKET, lower vent pipe (Mod.3160/B) 1 = c océ/50 

Attachment of bracket to structure 

A25/1¢ Bolt, 2BA 

EBB.20.5705 CAP, sealing, top nozzle pipe, al L65 c 6c6/51 

(Mod 3160/5) 

i]
 I Li
 

Attachment of sealing cap to pipe 

A25/21¢c Bolt, 2BA i, - e 6c6é/52 
AGS2001/C1 Nut, stiff, 2BA al - Lo ecé/53 
SP15/C Washer, 2BA 1| = c Gc6/54 
EB6.20.557 GASKET, sealing, top and bottom vent 4 Silastic c 6c6/55 

pipes 
EB6.20.547 PIPE, top nozzle {Mod 3160/B) 1 = 2 Gc6/56 

EBS .20.5709 PIPE, middle vent {Mod 3160/B) 1 PES c Gcé6/57 
EB&.20.5897 PIPE, lower vent (Mod 3160/5) 1 - c G6cé/58 
EB&.20.5707 - RING, sealing, top nozzle pipe (Mod 1 Rubber c Gc6/59 

3160/8) 
EBS .20.4301x5 SHROUD assembly, Heat 1 

(Mod 5000 ALT/SB/9/042) 

Spares for: 

EBS .20.4301/A ANGLE, (Mod 5000 ALT/SB/9/042) 12.) = c 
EBS.20.4301/B ANGLE, (Mod 5000 ALT/SB/9/042) 1 - Cc 

EBS .20.4302/B ANGLE, (Mod 5000 ALT/SB/9/042) nf - c 

EB8.20.,4301/¢ ANGLE, (Mod 5000 ALT/SB/9/042) 1 - Cc 

EBS.20.4301/D ANGLE, {Mod 5000 ALT/SB/9/042) 1 = Cc 
A25/1¢c BOLT (Mod 5000 ALT/SB/9/042) AR | - c 
AGS2019/c1 NUT, anchor 2BA AR - Cc 

(Mod 5000 ALT/SB/9/042) 
AGS20086/C1 NUT, anchor 2BA AR - c 

(Mod 5000 ALT/SB/5/042) 
HEAS&/1A PACKING (Mod 5000 ALT/SB/9/042) 13 - c 
EBS .20.5689 SHROUD, heat (Pre Mod 5000 1 L59 c Gcé6/61 

ALT/5B/9/042 ) 
EBS .20.5689x2 SHROUD, heat (Med 5000 1 L59 ¢ GCc6/62 

ALT/SB/9/042) 

EA3.75.143 SLEEVE, pipe connecting 1 in i/d 2 Silastic c Gc6/60 

A.L. No. 46 Jun 1989 



Canberra P R Mk 9 

MAIN PLANE 

STARBOARD 

Page Gc.31 

Part No. Description 

2 3 4 5 6 

off 

Material 
Specification 

Class 

jof 
Eqpt 
M.R. 

or 
L.M. 

Plate 

EBS .00.12 

EBS.00.12x7 

EBS.00.12x27 

EB6.20.1165 

EBS.11.657 

EB7.50.129 

A25/14¢ 
AGS2001/C1 
SP13/C 
EB7.50.116 

A25/1c 
EBS.20.1983 

WING, Starboard, Group (c/w Wing Tip, less 
Aileron, Flaps and 

Undercarriage) (Supplied to 
Pt No EB8.00.522 for spares 

purposes) (Pre Mod 5132) 

WING, Starboard, Group (c/w Wing Tip less 

Aileron, Flaps and 

Undercarriage) (Supplied to 
Pt No EBS.00.522 for spares 
Purposes) (Mod 5132 Pre Mod 
5000 ALT SB/9/001,028,030, 
042,051,055,056,057,058,060 

061,066,071,079,088 and 
Mod 5310) 

WING, Starboard, Group (c/w Wing Tip, less 

Aileron, Flaps and 

Undercarriage) (Supplied to 

Pt No EB&.00.806 for spares 
purposes)(Mod 5000 ALT 
5B/9/001,028,030,042,051, 

055,056,057,058,060,061,066 
071,079,088 and Mod 5310} 

Spares for: 

ADAPTOR, drain (Mod 2587) 

AILERON, Starboard, Group (See 

Section GA) 

BRACKET, aft hinge (See Section FC) 

BREATHER, Wheelcase Starboard 

(EBS.00.31) 

Spares for: 

CLAMP, pipe support in engine nacelle 

Attachment of pipe support clamp to 

nacelle 

Bolt, 2BA 

Nut, stiff, 2BA 

Washer, 2BA 

FAIRLEAD, for pipe entry through aft 
end of engine rib 1 

Attachment of fairlead to engine 
rib 1 

Bolt, 2BA 

FAIRLEAD, for pipe through outboard 
engine rib 

P
m
 

h&
 

R
D
 

L44 

L64 

LFS26 

a
a
n
a
n
 

GC1/62 

6C1/63 

6cl/64 
GAL 

6c2/89 

6C6/63 

GC6/64 
6C6/65 
GC6/66 
GC6/67 

GC6/68 

A.L. No. 46 Jun 1989 



Page GCc.32 Canberra P R Mk 9 

MAIN PLANE 

STARBOARD 

\Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 
or 

2 3 4 5 6 L.M. 

Attachment of fairlead to outboard 
engine rib 

A25/3C Bolt, 2BA 4] - c GC6/69 
SP13/c Washer, 2BA 4 - C 6c6/70 
EB] .50.104 OUTLET, breather pipe i - C 6cé/71 
EBB .20.1987 PIPE, stub, in engine nacelle 1 - S 6cTy/i 

EBS.20.1989 PIPE, 1-1/2 in. o/d, stub pipe to 1 - c GCT/2 
connection inboard of rib 1 

EBS.20.1991 PIPE, 1-1/2 in through rib 1A to 1 - Cc 6cT/3 

connection forward of 
recuperator mounting 

brackets 
EB&.20.1993 PIPE, 1-1/2 in. o/d, from connection 1 - c Gc7/4 

forward to connection 
between recuperator 
mounting brackets 

(See pipe chart) 
EBS.20.1974 PIPE, 1-1/2 in. o/d, from connection 1 - Cc ec7/5 

between recuperator 
mounting brackets to 
connection at aft and of 

rib 1 (See pipe chart) 
EBB .20.1976 PIPE, 1-1/2 in, o/d, from connection 1 - Gc GC7/6 

at aft end of rib 1 to 
connection forward of main 
spar 

EBs.20.5399 PIPE, 1-1/2 in. o/d through main spar 1 = ¢ ecT/7 
EBs.20.1980 PIPE, 1-1/2 in. o/d, from connection 1 = ¢ Gc7/8 

aft main spar to 

intermediate connection 
(See pipe chart) 

EBS.20.1982 PIPE, 1-1/2 in. o/d, from 1 = ¢ 6ci/9 

intermediate connection to 
outlet breather pipe 

(See pipe chart) 

EEAS66//5 RING, clamping 18 - c GC6/72 

Dunlop 
DAS393/24/3 SLEEVE, pipe connecting 9 = is Gc6/73 

CABIN PRESSURISATION AND COLD AIR = a = - 

SYSTEM, Starboard Wing (See 

Section MOQ) (EB8.75.347} 

CONTROLS, AILERON, Starboard Wing = - ~ = 

(See Section CH) 
(EBS.45.12) 

EB6.20.351 CUP, fuel drain suction (Mod 2587) 1 - c ecly65 

EBS.20.36 DOOR, Main Undercarriage, c/w Hinges and L - P - 

Locking Mechanism, 

Starboard Group 

{Pre Mod 5282) 
EBS.20.36x9 DOOR, Main Undercarriage c/w Hinges 1 - P 6c2/90 

and locking mechanism 

Starboard Group. (Mod 5282) 

Spares for: 

BELLCRANK, plunger operating 1 DTD610 (x4 ss 

(Mod 3470) 

Attachment of bellcrank to pedestal 

EAL.20.2935 Pin, bellcrank lever fulcrum 1 DTD126 Cc Gc2/91 
SP90/C8 Pin, split, 1/16 in. dia. i| - ¢ GC2/92 
5P13/E Washer 1 - € GC2/93 

A.L. No. 46 Jun 1989 



Canberra P R Mk 9 Page GC.33 

MAIN PLANE 

STARBOARD 

Class 

of 
Part No. Description No. Material Egpt Plate 

off | Specification |M.R. 
or 

3 4 5 6 L.M. 

EA1L.20.1179 COLLAR, plunger retaining 1 Li Cc Gc2/94 

AGSB99,/6 COLLAR 1 =- c GC2/95 

EA1.20.1141 HINGE, aft, undercarriage door 1 DTD683 ¢ 6C2/96 

Attachment of aft hinge to door 

A25/4c Bolt, 2BA 5 = ¢ 6c2/97 

SP15/c Washer 5 - ec Gc2/98 

EBB.20.5352 HINGE, forward, undercarriage door 1 DTD5054 c ec2/99 
{Pre AS48886) 

EB8.20.5352x4 HINGE, forward, undercarriage door 1 DTD5054 c GC2/100 
(Post AS488&6) | 

Attachment of forward hinge to door 

A25/5C¢ Bolt, 2BA a] - é ec2s101 
SP15/c Washer 8 - ¢ ec2/102 

EAL. 20.1176 HOUSING, locking pin, aft 1 DTD683 ¢ 602/103 
EA1.20.1184 HOUSING, locking pin, forward 1 DTD683 c 6c2/104 

Attachment of locking pin housing to 
undercarriage door 

A25/4c Bolt, 2BA a] - c .GC2/105 
EAL.20.2364 LEVER, door lock operating 1 DTD683 c 6C2/106 

EA3.20.1777 LEVER, door lock operating L DTD683 Cc oc2/107 
(Pre Mod 4704) 

FA3.20.3901 LEVER, door lock operating (Mod 4704) 1 $1 © GC2/108 
EA3.20.3045 LINK, door check, L.H 1. DTD683 & 6c2/108 

EA3.20.3046 LINK, door check, R.H. aL DTD683 c 6C2/116 

EA3.20.3050 LINK, Door Check Group 1 = L 6C2/111 

Consisting of: 

EA3.20.3077 BLOCK, packing a8 DTD683 ¢ Gc2/112 

EA3.20.3079 BOLT, eccentric 1 897 | c 6c2/113 
A25/19¢ BOLT, 2BA 1 = c Gc2/114 

AzZ5/7E BOLT, 1/4 in. BSF L = Cc @c2/115 

EA3.20.3071 FINGER, tappet mounting i L40 Ls GC2/116 

EA3.20.3044 LINK, check z DTD687 c 6C2/117 
EA3.20.3048 LINK, check 1 DTD687 c 6c2/118 

A27/JT LOCKNUT, 3/8 in. BSF J: = € e6c2/119 

A27/EP NUT, 1/4 in. BSF 1 = & ec2/120 

AGS2001/C1 NUT, stiff, 2BA 1 - c 6c2/121 
EA3.20.3073 PIECE, distance i DTD683 ¢ 6C2/122 

EA3.20.3075 TAPPET 1. $1 Cc 6C2/123 

EA3.20.3081 LINK, slave a DTD124 Cc 6c2/124 

EBS.20.5353x2 LINK, slide (Mod.4882) 2 BSs514 c 602/125 

Attachment of Links and levers at 
forward hinge 

EA3.20.817 Bolt, undercarriage locking 1 s97 4 gc2/126 
{Pre AS 4673) 

EA3.20.3061 Bolt, Check Link 1 $95 Cc Gc2/127 

EA3.20.3063 Bolt, Check Link 1 895 c GC2/128 
EA3.20.3093 Bolt, slave and side link attachment 1 - a GC2/129 

A59/10G Bolt, 5/16 in BSF (AS 4673 Satisfied 1 - = 6C2/130 
BY STL/CAN/497A) 

Or 

A59/126 Bolt, 5/16 in BSF (AS 4673 Satisfied 1 - c 6C2/131 
by STI/CAN/497A) 

AGS899/6 Collar 2 - € 

A27/GS Nut, slotted, 5/16 in. BSF 2 - c ec2/132 

A.L. No. 46 Jun 1989 



Page GC.34 Canberra P R Mk 9 

MAIN PLANE 
STARBOARD 

Class 

of 

Part No. Description No. Material Eqpt Plate 

off | Specification |[M.R. 

or 
3 4 5 6 L.M. 

AGS2001/C1 Nut, stiff, 2BA 2 = c 6C2/133 

EA3.20.3087 Piece, distance 1 L56 e 6C2/134 

SP4/Y/F12 Pin, 5/16 in. dia 1 - € 602/135 
SP4/Y¥/F22 Pin, 5/16 in. dia 1 - c | 602/136 
SP90/C8 Pin, Split, 1/16 in. dia 3 - c 6C2/137 
SP90/E8 Pin, split, 3/32 in. dia. 2 - G 602/138 
EA1.20.2367 Screw, locating, door lock operating 1 596 c GC2/139 

lever (Pre Mod 5035) 

EA3.20.1563 Screw, locating, door lock operating a - Cc ec2/140 

lever (Mod 5035) 

EAL .20.2369 Washer, locking, door lock operating 1 Alum c 6c2/141 
lever 

EEAS26/15FR Washer, spacing, between slave and i Li2 ¢ GC2/142 
side links 

SP13/E Washer, 1/4 in. 2 - c 6c2/143 
SP13/G Washer, 5/16 in 1 ~- ¢ - 
SP13/G Washer, 5/16 in (AS 4673) AR - fed - 
SP13/J Washer, 3/8 in. 1 - c - 
SP15/J Washer, 3/8 in 2 - c - 

SP16/IJ Washer, 3/8 in 2 - c - 

SP47/G Washer, spring, 5/16 in i - c ~ 
SP4A7/G Washer, spring 5/16 1 - & - 

EAL.20.2933 PEDESTAL, Bellcrank Lever, Group i =- L ec2/i4d4 

Spares for: 

EAL.20.2931 BUSH, bearing zg Oilite c Gc2z/145 

Attachment of bellcrank pedestal to 

undercarriage door 

A25/2C Bolt, 2BA 2 = ¢ 6C2/146 

EAS.20.2777 PIN, locking undercarriage door 2 595 c oc2/147 
(Mod 3470) 

EA1.20.1159 ROD, tie, forward plunger Be L1 ¢ Gc2/148 

Attachment of tie rod to lock pin and 
bell crank 

AGS899/2 Collar 2 - c GC2/149 
SP4/YV/B6 Pin, 3/16 in. dia. 1 - c 6C2/150 
SP4/¥/B14 Pin, 3/16 in. dia 1] - c 6c2/151 
SP90/C5 Pin, split, 1/16 in. dia 2 = c 6C2/152 
EA1.20.10849 ROD, Tie Bellcrank to Operating i - L Gc2/153 

Mechanism, Group 

Spares for: 

EAL.50.75 BEARING, spherical 2 L40 Cc 6c2/154 
EA1.20.10843 HOUSING, bearing, rod end 2 51 c Gc2/155 

Attachment of tie rod to bellcrank 
and lock operating lever 

AGSS899/2 Collar 2 = C Gc2/156 

SP4/Y¥/B6 Pin, 3/16 in. dia 1 - c Gc2/157 
SP4/Y/B11 Pin, 3/16 in. dia i] - c GC2/158 
Sp90/c5 Pin, split, 1/16 in. dia 2 - c 602/159 

EBS.20.4489 ROD, tie bellerank te aft plunger, 1 - ce 6c2/160 

A.L. No. 46 Jun 1989 

bos
 

es
 i



Canberra P R Mk 9 Page Gc.35 
MAIN PLANE 

STARBOARD 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off |Specification |M.R. 

or 
2 3 4 5 6 LL.M. 

Attachment of tie red to bellcrank 
and aft lock pin 

AGS899/2 Collar 2 - iS GC2/161 
SP4/¥/B6 Pin, 3/16 in. dia 1 - c GC2/162 
SP4/¥/B14 Pin, 3/16 in. dia oe ie ie GC2/163 
sp9a/cs Pin, split, 1/16 in. dia. 2 = c G6C2/164 
EA3.20.1627 SEAL, rubber (Pre Mod 5282)(Make from 1 EEAS 121 LM - 

Ref. 4432) 
EA3.20.5317 SEAL, ‘P’' (Mod 5282)(Make from Ref. 1 EEAS 843 LM Gc/165 

6147758) 
EA8.20,4515 SEAL, rubber (Pre Mod 5282)(Make from 1 EEAS 121 LM - 

Ref. 4432) 
EBS8.20.6055 SEAL, "P’ (Mod 5282)(Make from Ref. 1 EEAS 843 LM 6C2/166 

6147758) 
EBS.20.4517 SEAL, rubber {Pre Mod 5282)(Make from 1 EEAS 121 LM - 

Ref 4432) 
EB8.20.6057 SEAL, ’P’ (Mod 5282)(Make from Ref. 1 EEAS 843 LM GC2/167 

6147758) 
EA1.20.1327 SKID, Main u/c hinged operating flap 1 LFS26 c - 

Attachment of starboard under-carriage 
door, group, to structure 

EA1.20.1353 Bolt, door attachment, aft hinge 1 $11 iG 6C2/168 
EA3.20.3085 Bolt, door attachment, forward hinge 1 597 (al ec2/169 
EEAS63/E Nut, slotted, 1/4 in. BSF 1 S96 ¢ 6c2/170 
A27/CS Nut, slotted, 2BA aL - ¢ 6C2/171 
EA3.20.3089 Piece, distance, forward hinge I DTD683 i GC2/172 
EA3.20.3091 Piece, distance, forward hinge 1 DTD683 c GC2/173 
SP90/c8 Pin, split, 1/16 in. dia z/ + c 6C2/174 
SP13/c Washer, 2BA 1 - € Gc2/175 
SP13/E Washer, 1/4 in. 1 - c GC2/176 
6B/1993 DETECTOR UNIT, Type A 1] - P - 

Attachment of detector unit to bracket 
rib 8 

A25/1¢C Bolt, 2BA a] - c - 
AGS2001/c1 Nut, 2BA 3] - c - 
SP15/c Washer 3 = c - 

ELECTRICAL EQUIPMENT, Starboard Wing - - _ 

(EB8.81.1010) (See 

Section DE) 

ENGINE CONTROLS, Starboard Wing - _ - 
(EB8.47.13) (See 

Section CD) 

ENGINE COWLING, Starboard Wing - _ - 
(EB&.50.3) (See 

Section JA) 

ENGINE STARTING, ISO-PROPYL NITRATE = tod = 

SYSTEM, Starboard Wing 

(EB8.53.215) (SEE 

SECTION Mc} 

FIRE PROTECTION, INNER WING, Starboard = - - 
(See Section MD) (EB8.60.4) 

FIRE PROTECTION, NACELLE, Starboard - - - 
(EB8.60.2) (See Section MD) 

A.L. No. 46 Jun 1989 

o
i
d
 

ho



Page GC.36 

MAIN PLANE 

STARBOARD 

Canberra P R Mk 9 

Part No. Description 

2 23 4 5 6 

No. 

off 
Material 

|Class 

of 

Eqpt 

Specification |M.R. 

or 

L.M. 

Plate 

FIRE PROTECTION, OUTER WING, Starboard 

(EB8.60.90) (See 

Section MD) 

FLAF, INBOARD, Starboard (See 

Section GB) 

FLAP, OUTBOARD, Starboard (See 

Section GB) 

FUEL SYSTEM, Starboard Wing (EB&.57.410) 

(See Section ME) 

FUEL SYSTEM, Inner Wing, Starboard 

(EB8.57.460) (See 
Section ME) 

GEARBOX AND GENERATOR INSTALLATION 

Starboard Wing (EBS.61.52) 

(See Section JD) 

HYDRAULIC EQUIPMENT, Starboard Wing 

(EB8.73.313) (See 
Section MJ} 

MECHANISM, INBOARD FLAP, Starboard 

{EB8.20.28) (See 

Section CH) 

MECHANISM, OUTBOARD FLAP, Starboard 

(EB8.20.40) (See 

Section CH) 

OXYGEN SYSTEM, Starboard Wing 

{EB8.71.210) (See 

Section ME) 

RADIO AND RADAR IN WING, Starboard 

(See Section KA) 

STRUCTURE, Wing, Starboard Assembly 

(Pre Mod 5000/ALT/S5B/9/061) 
(EB&.20.2x5) 

STRUCTURE, Wing Starboard Assembly 
(Mod 5000 ALT/SB/9/061 Pre 
Mod 5000 ALT/SB/9/029) 
({EB8.20.2x22) 

STRUCTURE, Wing, Starboard Assembly 

(Mod 5000 ALT/SB/9/029 Pre 
Mod 5000 ALT/SB/9/030) 
(EBS.20.2x24) 

STRUCTURE, Wing, Starboard Assembly 

(Mod 5000 ALT/SB/9/030 Pre 
Mod 5000 ALT/SB/9/028, 057, 
058, 060, 066 and 071) 
(EB8.20.2x25) 

STRUCTURE, Wing, Starboard Assembly 

(Mod 5000 ALT/SB/9/028, 
057, 058, 060, 066 and 071) 
(EB8.20.2x26) 

GAL 

GAL 

A.L. No. 46 Jun 1989 



Canberra P R Mk 9 Page GC.37 

MAIN PLANE 

STARBOARD 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 
or 

3 4 5 6 L.M. 

Spares for: 

EA1.20.1330 ANGLE, attachment, rear cowl to fire 1 - a Gcl/66 
wall 

Attachment of angle to firewall 

A25/2C Bolt, 2BA 2 - Cc Gcl/67 

AS1242/2C Bolt, 2BA 2 = ¢ Gcl1/68 

EA1.20.1224 BALLJOINT, Undercarriage Side Stay 1 a L ec6/74 

Attachment Group (Pre Mod 

5000 ALT/SB/9/058) 

EK5.20.676 BALLIJOINT, Undercarriage Side Stay 1 - G 

Attachment Group (Mod 5000 

ALT/SB/9/058 ) 
EA3.00.5716 BALLJOINT, v/c Side Stay Group us - L 

(Spares for EK5.20.676) 

Consisting of: 

EA1L.20.1229 BALL, Bearing, Spherical Seated, dl: - Cc 6cé/75 

Group 

Spares for: 

EA1.20.1231 BUSH, bearing 2 DID412 MR CG6/76 
EA1.20.1233 BOLT, retaining ring attachment 8 $11 c ecé/T7 

EA1.20.336 BRACKET, attachment (Pre Mod 5000 1 DTD683 c/MR 6cé/78 

ALT/SB/9/058) 
EK5.20.640 BRACKET, attachment (Mod 5000 1 - c/MR Gcé/79 

ALT/SB/9/058) 

EA3.00.243 BUSH, bearing (26F2/589, A = c - 

EA1.20.1216 and 26F2/5591 

EA1.20.1218 wired together) 

EA1.20.1225 DOWEL, ball bearing locating 2 S11 Cc 6cé6/8o 
SP21 NIPPLE, lubricating 1 - c @ecé6/sbl 

EAL.20.1219 RING, bottom retaining 1 DTD124 € Gc6/82 

EA1.20.1222 RING, top retaining 1 DTD124 [ms ec6/s3 

Attachment of ball joint 

undercarriage side 

attachment stay to spar 

EB7.20.79 Bolt, shear, side stay attachment 3 597 c GC6/84 
EB7.20.81 Bolt, shear, side stay attachment 6 597 c Gc6é/s5 
EB7.20.85 Bolt, shear, side stay attachment 4 so7 Cc ecé sae 
AZ5/10P Bolt, 9/16 in. BSF 2 - c = 
A27/IT Locknut, 3/8 in. 15 - c ss 

A27/IP Nut, 3/8 in. BSF ra ee Cc Es 
A27/PF Nut, 9/16 in. BSF 2 - iad - 
SP125/2 Washer, 3/8 in. 9 - (ud - 

SP124/P Washer, 9/16 in. 2 = c es 

EAL.20.947 BOLT, undercarriage attachment 1 S65 Cc ecl/69 
bracket 

EA1.20.949 BOLT, undercarriage attachment 2 $37 ¢ 6c1/70 
bracket bottom 

EAL.20.973 BOLT, undercarriage bracket and aft z S65 c 6cl/71 
rib 6 attachment to main 
spar 

EAL.20.1017 BOLT, undercarriage attachment 4 597 t GC1/72 
bracket 

EAL.20.2297 BOLT, undercarriage and aft rib 6 2 S65 c 6C1/73 
attachment to main spar 

EA3.20.189 BOLT, undercarriage attachment 2 §97 iu eclys74 

bracket top | 

EA3.20.1517 BOLT, undercarriage bracket 6 597 ty 6cl/75 

A.L. No. 46 Jun 1989 

m
o
 

m
o
m
 

om
 
A



Page Gc.38 Canberra P R Mk 9 

MAIN PLANE 

STARBOARD 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 
or 

oe Be 8 6 L.M. 

EA1.20.532 BRACKET, undercarriage jack 1 S65 c 6cl/76 
attachment 

Attachment of jack attachment bracket 

to spar 

A25/6G6 Bolt, 5/16 in. BSF 6] - c - 
A25/8G Bolt, 5/16 in. BSF 3 - c 
A25/9G Bolt, 5/16 in. BSF 4 - ¢ - 
AGS2001/61 Nut, stiff, 5/16 in. BSF 6 = G - 

AGS2002/G1 Nut, stiff, 5/16 in. BSF 7 - ed - 
EA1.20.2987 Pin, stub, attachment 1 511 e Gcl/77 

SP90/G12 Pin, split, 1/8 in. dia. 1 - c - 

SP15/6 Washer, 5/16 in. 4 - € - 

SP16/G6 Washer, 5/16 in. ] - c - 
EA1L.20.2984 BRACKET, undercarriage attachment 1 DTD6é3 é Gcl/s78 

stub 

Attachments of stub brackets to spar 

A25/8E Bolt, 1/4 in BSF 4 - c - 
A25/107 Bolt, 3/8 in BSF 2 - c - 
A27/EP NUT, 1/4 in BSF 4 = c = 

A27/IP Nut, 3/8 in BSF 2] - Cc - 
SP15/E Washer, 1/4 in. 4 - c - 

SP15/a Washer, 3/8 in. 2 - e - 

BA1L.20.140 BRACKET, main spar shear web 1 DTD683 & - 

attachment 
EAQ.20.602 CASTING, pylon support 1 = L - 

EBS.20.6264 CLEAT, (Mod 5000 ALT/5B/9/056) i = = a 

EBS.20.6266 CLEAT, (Mod 5000 ALT/SB/9/056) : = = are 

EBS.20.6268 CLEAT, (Mod 5000 ALT/SB/9/056) 1 - - - 

EBS.20.6270 CLEAT, (Mod 5000 ALT/SB/9/056) ae Wie = = 
EBS.20.1325 COVER, lamp 1 DTD838 c Gcl/79 

Attachment of lamp cover to wing 
structure 

EEASIL/2-1/2C Screw, 2BA 2 596 c Gc1/a80 

EEASL/3C Screw, 2BA 20 596 c - 

EBS.50.24 COWL, Removable, Jet Pipe, Group 1 ~ FP ec1yal 
(Supplied to EBS.00.478 

for spares purposes) 

Spares for: 

EBS .50.1408 Skin top 1 L72 ie - 

EBS .50.1244 TAILCONE L 5 L = 

EBS .20.8x7 EDGE, Trailing, Outer Wing Starboard, i - ME = 

Assembly (Supplied to Pt No 

EBS8.00.638 for spares 

purposes} (Pre Mod 5000 

ALT/SB/9/001, 029, 055, 060 
and 066} 

EBS.20.8x14 EDGE, Trailing, Outer Wing Starboard, 1 - MR - 
Assembly (Supplied to Pt No 

EB&,00.812 for spares 

purposes) (Mod 5000 

ALT/SB/9/001, 029, 055, 060 
and 066) 

Spares for: 

EAL .20.3383 ANGLE (Pre Mod 5000 ALT/SB/9/055) i - Cc - 

EK5.20.695 ANGLE (Mod 5000 ALT/5B/9/055) ‘5 - c i 

A.L. No. 46 Jun 1989 

h
o
d
 

hd
 

bd
 

bd
 

m
o
m
 

p
o
 

m
o
 

oo
 

fd
 

of
 

bo
 

bd
 
o
b



Canberra P R Mk 9 Page GC.39 
MAIN PLANE 

STARBOARD 

Class 

of 
Part No. Description No Material Eqpt Plate 

off | Specification |M.R. 

or 
4 5 6 L.M. 

EA1.20.3387 ANGLE (Pre Mod 5000 ALT/SB/9/055) 1 - c - 
EK5.20.693 ANGLE (Mod 5000 ALT/SB/9/055) 1 - a = 
EBS.20.5486 ANGLE, landing al L73 ¢ - 
EBS .20.5488 ANGLE, landing L L73 Cc - 
EBs .20.5490 ANGLE, landing L L73 c - 
EBS .45.632 ARM, Aileron, Lever Group i - L - 

(Pre Mod 5000 ALT SB/9/077} 
EBS .45.1944 ARM, Aileron, Lever Group 1 - bi 6c3/74 

(Mod 5000 ALT SB/9/077)} 

Spares for: 

EBB.45.641 BOSS (Pre Mod 5000 ALT iL - c - 
SB/3,/077) 

EBS .45.1945 BOSS (Mod 5000 ALT SB/9/077) 1 - Cc - 
EBS .45.651 BUSH, distance 1 DTD683 C/MR 6c3/75 

Attachment of lever arm to 

mounting box between ribs 4 
and 4b 

EBS.45.635 Bolt, 3/8 in. BSF 1 596 c 6C3/76 
A27/I75 Nut, slotted, 3/8 in. BSF 1 - eC 6c3/77 
SP90/C8 Pin, split 1/16 in. dia. 1 - c G6C3/78 

BELLCRANK and Mounting Assy = - - - 
(EB8.20.4412) 

Consisting of: 

EBS .20.4419 BELLCRANK Group 2 = L GC3 /79 

Spares for: 

EBS.20.4425 BELLCRANK c/w ballraces 1 = C/MR 6c3/60 
EB&8.20.4418 MOUNTING 1] 165 C/MR | GC3/81 

Attachment of bellcrank to 
mounting 

EBS.20.4421 Bolt, 1/4 in. BSF 1 S96 ¢c Gca/82 
EEAS63/E Nut, slotted 1/4 in. BSF 1 - c 6ca/a3 
SP90/C8 Pin, split, 1/16 in. dia 1 - c 6c3/84 
EA6.20.246 BOOM, rib no 2 starboard nl - L 
EA3.20.2079 BRACKET, aileron hinge inboard L DTD300 c Gc3/85 

(Pre Mod 5000 ALT/SB/9/066) 
EA3.20.4229 BRACKET, aileron hinge inboard J: L392 € GC3 /86 

(Mod 5000 ALT/SB/9/066) 
EA3.20.2075 BRACKET, aileron hinge Outboard 1 DTD300 c - 

(Pre Mod 5000 ALT/SB/9/066) 
EA?.20.4227 BRACKET, aileron, hinge outboard i L92 ¢ - 

(Mod 5000 ALT/SB/9/066) ; 
EAL.20.755 BRACKET, Lever Group, Stbd I/B 1 - Li Gc3/87 

(Pre Med 5105) 

Spares for: 

EA1.20.765 BRACKET, lever {Pre Mod 5105) EE - - - 
EA1.20.771 BUSH, (Pre Mod 5105) 1 s15 c Gc3/88 
EA1.20.11079 BRACKET, Lever Group, Stbd I/B 1 - - 6c389 

(Mod 5105) 

Spares for: 

EA3.20.5177 BRACKET, lever (Mod 5105) 1 - - - 
EA3.20,5187 BUSH (Supplied as matched 2 - si GC3/90 

pair (Mod 5105) 

A.L. No. 46 Jun 1989 

B
o
m
 

md 
hd
 

om 
cs

]



Page 6c.40 Canberra P R Mk 9 
MAIN PLANE 

STARBOARD 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 

or 
4 5 6 L.M. 

EA] .20.759 BRACKET, Lever, Group, Stbd O/B 1 - L | 6c3/91 
(Pre Mod 5105) 

Spares for: 

EAL.20.769 BRACKET, lever (Pre Mod 5105) 1 aa i - 
EA1L.20.771 BUSH (Pre Mod 5105) EE §15 € GC3/92 
EAL.20.11083 BRACKET, Lever Group, Stbd 1 = - GC3/93 

O/B (Mod 5105) 

Spares for: 

EA3.20.5181 BRACKET, lever (Mod 5105) 1 - - - 
EA3.20.5187 BUSH, (Supplied as matched 2 - - Gc3/94 

pair) (Mod 5105) 

EAL.20.735 LEVER, Bellerank, Flap 1 - L ec3/95 
Operation Group 

Spares for: 

EA1L.25.65 BOLT, 3/8 in BSF 1 S11 E 603/96 
EAL.20.739 BUSH 1 DTD265 c GC3/97 
BAL.20.741 BUSH 1 DTD265 c 6C3/98 
EA1.20.745 BUSH af DTD265 c 6c3/99 
SP21 NIPPLE, lubricating 1 = S - 
A27/75 NUT, slotted, 3/8 in BSF z cad ¢ = 
SP90/CB PIN, split, 1/16 in dia y= c 
EAL.20.743 WASHER 2 Li C 603/100 
EEAS5 WASHER, red fibre 1 BSS216 c 63/101 
EEAS28/37EU WASHER 1 DTD1I24 Cc G3 /102 

Attachment of bellcrank lever 

bracket spindle 

A27/S8 Nut, slotted, 3/4 in dia 1] - c 603/103 
SP90/H16 Pin, split 5/32 in dia Li - c 6c3/104 
SP1i5/5 Washer, 3/4 in 1 - a 6C3/105 
EBS.20.6033 BRACKET 2 - Cc - 
EBS8.20.4435 BOLT, aileron hinge fitting 1 598 acl/s2 
EA1.20.687 BOLT, aileron stop, rib 4 aft 2 596 C. 6c3/106 
EB&.24.309 BUSH, jack pick up bracket 4] 598 ¢c - 

(Mod 2928) 
EA1L.20.2207 COVER, drag channel end, air brake 9 - c Gc3/107 

structure (Pre Mod 5000 
ALT/SB/9/029 ) 

EBS .20.6235 COVER, drag channel end, air brake 5 ~ c Gc3/108 
structure (Mod 5000 
ALT/SB/9/029) 

EA1.20.2209 COVER, drag channel end, air brake 12 - c 6c3/109 
structure (Pre Mod 5000 

ALT /SB/9/029 ) 
EBS .20.6237 COVER, drag channel end, air brake 12 = c Gc3/110 

structure (Mod 5000 

ALT/SB/9/029 ) 
DOOR, Access, Bottom Skin Group = - - = 

(Mod 5000 ALT/SB/9/030) 
(EA3.20.3946) 

Spares for: 

EA3.20.3947 DOOR, access (ALT/SB/9/029) 1 = ce - 

A.L. No. 46 Jun 1989 

m
o
 a



Canberra FP R Mk 9 Page @c.41 
MAIN PLANE 

STARBOARD 

Class 

of 
Part No, Description No. Material Egpt Plate 

off | Specification |M.R. 
I or 

4 5 6 L.M. 

Attachment of door to bottom 

skin 

EEAS1/2C Screw, csk, 2BA 28 - ¢ - 
(ALT/SB/9/029) 

AGS2007/C1 Nut, anchor, 2BA (Mod 5000 ALT 28 - Cc - 
SB/9,/029) 

EEASS§ /B Plate, packing (Med 5000 ALT 28 ied e a 
5B/9/029) 

EAL.20.5321 EYEBOLT 82 596 € Gcl/83 
EB&.20.3862 FAIRING, aileron jack 1 - bes 6c3/11i1 

Attachment of fairing to outer 
wing trailing edge 

EEASI/1¢ Screw, 2BA & $11 c = 
EEAS1/3C Screw, 2BA 5 $11 c = 
EEAS128 FITTING, end 1 DTD683 e = 
EEASI70 Mk.2 FITTING, adjuster 1 - ¢ - 
EB8 .20.4433 FITTING, aileron centre hinge 1 895 MR G6C3/112 
EBS .20.5650 LEVER, Aileron Control Group on i - MR 603/113 

Rib 2 and 2B Outer Wing 
(Mod 3133) 

Spares for: 

EBS .20.5647 ARM, lever c/w Boss Group L - = Gc3/114 
{Mod 3133) 

Attachment of lever arm group 

mounting brackets 

EA1.20.609 Bolt, pivet, aileron control 1 L406 c ec3/115 
lever 

A29/08 Nut, slotted, 3/8 in. BSF 1 = 5 @c3/116 
SP90/C8 Pin, split, 1/16 in. dia eps ¢ GC3/117 
SPLS/J Washer, 3/8 in. 1 = c GC3/118 
EA1.20.689 MOUNTING, aileron stop bolt L L40 c Gc3/119 
EA1.20.691 MOUNTING, aileron stop bolt 1 L406 ¢ 63/120 

Attachment of aileron stop bolt 

mounting to rib 4, outer 

wing 

A25/2¢ Bolt, 2BA 3} - c GC3/121 
A27/CP Nut, 2BA 3 - e 6C3/122 
EAL.20.1433 NUT, aileron centre hinge bolt 1 $96 Cc GC3/123 
EA1.20.2352 PANEL, access, air brake 1 - c GC3/124 

Attachment of air brake access 

panel to bottom skin 

EEASI/2¢ Screw, csk, 2BA 30 $11 c - 
EEAS1/2-1/2C Screw, 2BA ot $11 G _ 
EA6.20.224 PANEL, access, air brake A ae c 6c3/125 

Attachment of air brake access 

panel to bottom skin 

EEAS1/2C Screw, 2BA 40 $11 c = 
EBS .20.2081 PANEL, access aileron controls cf - c Gc /126 

Attachment of aileron controls 

access panel to top skin 
between 4 and 6A 

EEASI/1-1/2¢ Screw, 2BA 16 S11 c - 

A.L. No. 46 Jun 1989 

fa
 
oa
 

at
 
m
t



Page Gc.42 Canberra P R Mk 9 
MAIN PLANE 

STARBOARD 

Class 

of 
Part No. Description No. Material Eqpt Plate 

eff | Specification |M.R. 
or 

1 2 3 4 5 6 L.M. 

EBS.20.2498 PANEL, access aileron controls 1 =- G Gc3/127 

Attachment of aileron controls 
access panel to top skin 
between ribs 6 and 8 

EEAS1/1-1/2C Screw, 2BA 14 S11 a | =- 

EBS .20.4458 FANEL, Access Aileron Jacks i = Cc 6c3 /128 

Spares for: 

EBS .04.1699 BOLT, 1/4 in. BSF a 595 € GC3/129 

Attachment of aileron jacks access 

panel te top skin 

EEASL/3C Screw, 2BA 98 896 c - 

EBS .20.174 PANEL, assembly 1 = c a 
EA9.20.410 PANEL, Skin Top aft of Main Spar 1 - c - 

(Pre Mod 5000 ALT/SB/9/029 ) 
EB8S .20.6172 PANEL, Skin, Top Air Brakes aft of 1 - c = 

Front Spar (Med 5000 
ALT/SB/9/029) 

EA9.20.414 PANEL, Skin, Top, aft of Main 1 - c - 

Spare (Pre Mod 5000 
ALT/SB/9/029 ) 

EBS.20.6146 PANEL, Skin, Top, Air Brakes, aft 1 - & - 

ef Front Spar (Mod 5000 
ALT/SB/9/029 ) 

EAS .20.412 PANEL, Skin, Bottom, Outer Wing, 1 - € = 

aft of Main Spar (Pre Mod 

5000 ALT/SB/9/029) 
EBS .20.6082 PANEL, Skin, Bottom, Outer Wing, i - e - 

aft of Main Spar (Mod 5000 

ALT/SB/9/029} 

Spares for: 

AS1242/2C BOLT, 2BA, reinforcing plates 8 ~ c - 
AGS2001/C1 NUT, stiff 2BA 8 - c - 
EEAS640/95 STRIF, nut, 2BA 4 - c - 

EEAS640/17B STRIP, nut, 2BA 1 =- € - 

SP15/c WASHER, 2BA 8 ae € - 

EA1l.20.2213 BEARING, Roller, Assembly 12 - c - 

EA1.20.2081 BEARING, Roller, Assembly 3 - c - 

Spares for: 

EAL.20.2087 ROLLER, Oilite 42 - Cc - 

EA1.20.2085 BUSH, Spacing 21 = c = 

A25/15¢ BOLT, 2BA 21 - c - 

A2Z7/CS NUT, slotted, 2BA 2i = c = 

SP15/c WASHER 21 - G - 

SP90/c6 PIN, split, 1/16 in. dia 21 - c - 

Attachment of roller bearing 
assemblies to skin panels 

EEASI/2C Screw, csk, 2BA 63 - c - 

AGS2001/C1 Nut, stiff, 2BA 63 c ee 

EA3.20.2073 PIN, aileron hinge, outboard 1 S65 c Gc3/130 

Attachment of hinge pin to aileron 

hinge bracket at rib 8 

A25/10C Bolt, 2BA 1 = Cc 6c3/131 

AGS2001/C1 Nut, stiff, 2BA 1 - G G6C3/132 

A-L. No, 46 Jun 1989 

hi
 

td
 

od
 

mo
fo
 

po
 

md
 

po
 
om
 
oo
 

o
r
g
 

mg
 
m
o
f
o
 
b
d



Canberra P R Mk 9 Page GC.43 
MAIN PLANE 

STAREGARD 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 

or 
4 5 6 L.M. 

EA3.20.2077 PIN, aileron hinge, inboard 1 565 Cc 6C3/133 

Attachment of hinge pin to aileron 
hinge bracket at rib 4 

A25/13c Bolt, 2BA 4 - c GC3/134 
AGS2001/C1 Nut, stiff, 2BA 1 - € Gc3/135 
EA3.20.2365 Washer il L40 c GC3/136 
EBS.20.3472 RIB, &, Assembly 1 - Cc 

RIB, 8, Alterations (Mod - - - - 

5000 ALT/SB/9/060)} 

(EB8.20.6310) 

Spares for: 

EBS8.20.6314 PIECE, insertion (Mod 5000 ALT 1 - ¢ 
SB/9/060) 

EB8,20.6316 PIECE, imserting (Mod 5000 ALT i - = 
SB/9/060) 

EBS.20.6317 STRAP, butt (Mod 5000 ALT 2 - c 
5B/9/060) 

EBS.20.6318 STRAP, butt (Mod 5000 ALT 2 - c 
5B/9/060) 

Attachment of butt straps to 

rib 

AS1242/3B Bolt, 4BA (Mod 5000 ALT 4 = c 

$B/9/060) 
A25/3C Bolt, 2BA {Mod 5000 ALT 2 - c 

5B/9/060) 
AS1248/4¢ Bolt, 2BA (Mod 5000 ALT 4 = G 

SB/9/060) 
EEASI/2C Screw, csk, 2BA (Mod 5000 ALT 14 = c 

SB/9/060) 
A27/BT Nut, 4BA (Mod 5000 ALT 4 = Cc 

5B/9/060) 
A27/CP Nut, 2BA (Mod 5000 ALT 4 - c 

§B/9/060) 
A2T/CT Nut, 2BA (Mod 5000 ALT 14 | - fe 

5B/9/060) 
SP13/C Washer, 2BA (Mod 5000 ALT 4 - ¢ 

SB/9/060) 
SP15/c Washer, 2BA (Mod 5000 ALT 14 ea 1a 

SB/9/060) 
EA3.20.2533 SHROUD, Outboard Flap, Group 1 - L ec1yss4 

Spares for: 

EA3 .20.2544 PANEL, access 2 L72/16 SWG LM Gcl/e5 

Attachment of access panel to 
flap shroud 

EEAS1/1ic Screw, 2BA 20 S96 i = 
EA1.20.412 RIB, No. 4. outer wing 1] - c 6C3/137 
EA3.20.1977 STOP, flap 11 - c GC1/86 

Attachment of outboard flap shroud 
to rear spar 

A27/EP Nut, 1/4 in. BSF LZ cc ¢ e6cl/87 
EEASI/3E Screw, 1/4 in. BSF 12 = ¢c GCc1/88 
54100 Screw, P.K. No.8, csk, 1/2 in. 22 = c 6oc1/s89 

long 
SP16/E Washer, 1/4 in. 12 - ¢ ec1/90 

A.L. No. 46 Jun 1989 



Page Gc.44 Canberra P R Mk 9 
MAIN PLANE 

STARBOARD 

Class 

of 
Part No. Description No. Material Egpt Plate 

off | Specification |M.R. 

or 
e Ff: & L.M. 

EBS.20.5918 SHROUD, Aileron, Bottom, Outboard iL - L 6cls91 
(Supplied with trim 
allowance and pilot holes) 
{Mod 3789) 

Spares for: 

EB8.20.5600 STRIP, sealing (Mod 3163) 1 L72 c Gcl/92 
EBS.20.5922 SHROUD, Aileron, Bottom, Inboard 1 = L GC1/93 

(Supplied with trim 
allowance and pilot holes) 

(Mod 3789) 

Spares for: 

EBS.20.5602 STRIP, sealing (Mod 3163) 1 Liz c 6c1/94 
EBa.20.5924 SHROUD, Aileron, Top, Inboard 1 - L Gecl/95 

(Supplied with trim 
allowance and pilot holes) 

(Mod 3789) 

Spares for: 

EBS .20.5604 STRIF, sealing, (Mod 3163) 1 L72 c GC1/96 
EBSs.20.5920 SHROUD, Aileron, Top, Outboard 1 - L 6cl1/97 

(Supplied with trim 
allowance and pilot holes) 
(Mod 3789) 

Spares for: 

EBS.20.5606 STRIF, sealing (Mod 3163) 1 L72 c Gcl1s98 

Attachment of sealing strips to 
shroud 

AGS2001/c1 Nut, stiff, 2BA AR - c ecl/s99 
AGS2002/C1 Nut, stiff, 2BA AR ca Cc GC1/100 
EEASI/2¢ Screw, csk, 2BA AR 596 c ecl/10l 
SP15/C Washer, 2BA AR - Cc GC1/102 

Attachment of shrouds to rear spar 

AS1242/2C Bolt, 2BA AR - Cc 6c1/103 
AGS2002/c1 Nut, stiff, 2BA AR | - c Gc1/104 
BFI5/C Washer, 2BA AR = bes G6cl/105 

SWITCH, Drum, Assembly - - - 

(EB8.20.4281)} 

Spares for: 

EBS.20.4275 BUSH, driving 1 $95 ¢ GC7/10 
EBS.20.4277 BUSH, rubber ak = c 6c7/11 
EB&S.20.4279 CAP, screw 1 S95 c GC7/12 
EBS.20.5425 PLATE, stop a S1 ¢ 6C7/13 
Dowty 
C1220¥.Mk 117 SWITCH, drum 1 = P 6c7/14 

Attachment of switch assembly to 
structure 

A25/8C Bolt, 2BA 4 = = Gcv/15 
AGS2002/C1 Nut, stiff 2BA 4 = Cc ec7y/16 
EBS.20.5415 Washer, 2BA, serrated 4 $1 Cc Gc7/17 
SP15/c Washer, 2BA 8] - = Gc7/18 
EA3.20.2239 WASHER, shroud attachment at rib & 6 Lam Alum c GC1/106 
EA3.20.375 WASHER, aileron centre hinge bolt 2 DTDés3 c Gc3/138 

A.L. No. 46 Jun 1989 



Canberra PF R Mk 9 Page Gc.45 
MAIN PLANE 

STARBOARD 

Class 

of 
Part No. Description No. Material Eqpt Plate 

off | Specification |M.R. 

or 
1 4 5 6 L.M. 

EB8.20.10x4 EDGE, Trailing, Inner Wing, Starboard Hi = MR - 
Assembly (Supplied to Pt No 

EBS8.00.640 for spares 
purposes) {Pre Mod 5000 

ALT/SB/9/028, 055 and 071) 

EBS.20.10x10 EDGE, Trailing, Inner Wing, Starboard i - MR ~ 
Assembly (Supplied to Pt No 
EB&.00.820 for spares 

purposes) (Mod 5000 
ALT/SB/9/028, 055 and 071} 

Spares for: 

EA1.20.8005 ANGLE (Pre Mod 5000 ALT/SB/9/055) a = iC - 
EKS.20.681 ANGLE (Mod 5000 ALT/SB/5/055} 1 = Cc - 
EA1.20.1080 ANGLE {Pre Mod 5000 ALT/SB/9/055) rl = Cc - 
EK5.20.687 ANGLE {Mod 5000 ALT/SB/9/055) L - Cc - 
EBS’ .20.5941 ANGLE, reinforcing 1 L72 € = 
EA1.20.641 ARM, Lever, ¢/w Boss, Group 1 = +r ec4/106 

Spares for: 

EAL .20.639 ARM, lever 1 = Cc e6c4/107 

Attachment of lever arm to boss 

A25/5C Bolt, 2BA 3 - c Gc4/108 
A27/CP Nut, 2BA a T c 6c4/109 
SP1l6/C¢ Washer, Z2BA 3 - c Gc4/110 

Attachment of lever arm group to 
mounting brackets on 
trailing edge rib 4 

EAL.20.609 Bolt, pivot, aileron control lever = L40 [as 6c4/111 
A29/75 Nut, slotted, 3/8 in BSF 1 = c 6c4/112 
SP90/c8 Pin, split, 1/16 in dia ve = c 6c4/113 
SP15/7 Washer, 3/8 in 1 . ¢ @c4/114 
EAL.20.751 BRACKET, Lever Group, Stbd, I/B 2 - L ec4/115 

and O/B (Pre Mod 5105} 

Spares for: 

EA1.20.761 BRACKET, lever 

EAL.20.771 BUSH 1 S15 c 6c4/116 
EA1L.20.11075 BRACKET, Lever Group, Stbd, I/B 2 oe L ec4/117 

and O/B (Mod 5105) 

Spares for: 

EA3.20.5173 BRACKET, lever 2 
EA3.20.5187 BUSH, (Supplied as matched pair 4 6c4/118 

(Mod 5105) 
EA1.20.735 LEVER, Bellcrank, Flap 1 = L 6c4/119 

Operation, Group 

Spares for: 

BA1L.25.65 BOLT, 3/8 in. BSF i S1l Cc 6c4/120 
EAL.20.739 BUSH sik DTD265 c 6c4/121 
EA1.20.741 BUSH i DTD265 Cc 6c4/122 
EA1.20.745 BUSH 1 DTD265 Cc Gc4/123 
SP21 NIPPLE, lubricating cl - Cc ec4/124 
AZT /7S NUT, slotted, 3/8 in BSF a = Cc @c4/125 
SP90/C8 PIN, split, 1/16 in dia 1 - c G6c4/126 
EA1.20.743 WASHER 2 Li c 6c4/127 
EEAS5 WASHER 1 BSS216 c GC4/128 

A.L. No. 46 Jun 1989 

fo
 

hd
 
m
o
m
 o
m


